TH
97-01
97-02
97-05
g7-06
&7-07
97-08
97-09
$7-10
97-12
97-14
97-16

AVERAGE

e il kb ol e o A o T

PAGE 1

GRADATION SUMMARY
GROUP 1

PIT: Othello
NOT CORRECTED FOR OVERSIZE

CLASS FACT  +225 +150 +75 GRAV SAKD FINE 75.0 63.0 50.0 37.5 25.0 19.0 12.5 9.50 4.75 2.36 1.18 .600 .300 .150 .G75

Gl 1.000 0 0 0 36 27 17 100 100 100 8 76 68 61 56 44 36 30 26 22 20 17.2
G 1.06¢ G 0 0 68 27 5 10 100 190 98 83 V3 &0 51 32 21 14 9 6 5 4.6
GW 1.000 0 0 0 69 28 3 106 100 9 90 78 68 56 47 3 22 15 10 6 4 3.5
GP 1.000 i 0 0 64 33 3 106 100 98 83 69 61 53 48 36 29 21 12 & 4 3.3
sP 1.000 ¢ o 0 42 56 2 160 100 100 88 81 75 70 66 58 52 44 30 1" 4 2.3
GW 1.000 o 0 ¢ 71 28 1 100 100 81 ¥2 58 51 42 38 29 24 18 10 & 2 1.4
sP 1.000 g 0 G 36 b4 2 100 96 94 90 84 81 77 T4 66 59 49 30 8 3 24
GP 1.000 g o 0 5% 40 1 100 100 96 90 76 &8 60 54 41 30 21 0N 4 2 1.4
GP 1.000 0 0 0 48 48 4 100 100 98 95 8 81 V3 66 52 40 31 21 M & 4.3
GP 1.000 0 0 G 56 43 1 100 100 100 83 76 F2 63 57 44 36 28 16 4 1 0.8
GP 1.000 0 0 0 5% 40 1T 100 100 99 8 Y5 66 56 50 41 36 31 22 7 2 1.4
GP a 9 0 57 3% 4 100 100 97 87 77 70 61 55 43 3/ 27 18 8 5 3.8



TH
87-01
97-02
97-05
97-06
97-07
97-08
97-09
g7-10
97-12
97-14
97-16

AVERAGE

AN NN NN D

CLASS
GM1

FACT

1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000
1.000

COOoCCOOoOOODOOoOOO0O

+225 +150

]

OO0 O0OoOOOOOoOOD0O

0

COOOOOLOLOOLOOO

49
&4
&4
56
40
60
32
55
&4
50
53
32

PAGE

1

GRADATION SUMMARY

33
31
32
40
58
38
66
43
51
49
44
44

18
5

Fo N RN O

GROUP
PIT:

Othello

100
100
100
100
100
100
100
100
100
100
100
100

100
100
300
100
100
100
100
100
100
100
100
100

100
160
100
100
100
100
100
100
100
100
100
100

160
106
160
166
106
108
100
100
100
100
100
100

59
100
100
100

9
100
100

99
100

9
100
100

NOT CORRECTED FOR OVERSIZE
+73 GRAV SAND FINE 75.0 63.0 50.0 37.5 25.0 19.0 12.5 .50 4.75 2.36 1.18 .600 .300 .150 .075

93
&3
%4
%2
92
92
%6
92
97
95
94
94

76
72
70
70
78
&9
85
73
84
77
73
75

66
59
57
60
71
57
78
62
73
67
62
65

51
37
36
44
61
40
69
45
56
50
&7
49

41
23
25
32
54
31
61
36
42
38
37
38

33
16
17
23
4y
22
50
27
33
27
30
29

a7
1
1
15
29
13
29
15
23
13
20
19

23

o —
GNP NO =200

20

Lo AN CFIC NN NI U IR R Py RV, I s )

17.

B ed B e RO NI R WU
oo oMM
PRSI RSy, R SN

8



Ministry of Transportation and Highways
GEOTECHNICAL AND MATERIALS BRANCH

erovecT (2T H ETLD jﬁ e
Station or T.H, P00 Sample No. 2/ 787
Depth Cost Code

Date //;/@ L "éﬁ

[ 750

-2,
4

SOUNDNESS TEST {A5.T.M. CBS) Technician
Sieve Size Grading of Mass of Test After 5 Cycles Pﬁijg:::ge
Original ractions R Mass Loss Bass Loss
Passing Retained Sample (%) Before Test {q) em?é?mg (%) {%)
SOUNDNESS TEST OF COARSE AGGREGATE
83 mm 80 mm G
O
37.5 mm 25.0 mm
25.0 mm 19.0 mm
A1 / é‘j /“’ L5 s . ; & 3 = =
! § e . F & i B )
190 mm | 125 mm % Joplt.¢ | G50 | 5,06 | 3,02
i -
12.5 mm 8.5 mm o . ) . - ¢
. w o e [ ) 8 L !
9.5 mm 4.75 mm 3005 | Z79.2 /.07 - 7
TOTALS 100.0 MAx 2.0 3239
SOUNDMESS TEST OF FINE AGGREGATE
9.5 mm 4.75 mm
4.75 mm | 2.36 mm 27 2% joo. | §2.7 /7.3 ST
2.36 mm 18 mm | ) $T7 0 (02, 0 e~ | ] 2.90 2. .33
1.18 mm 600 mm D0 ji;? /ﬁﬁﬁ 534?;1' j[y?c,? ,Q”, {‘7&:{;"
600 mm | 300 mm | /U /g o0, | Gp. 2 .79 1 ] Yo
.300 mm 150 mm g oL
450 mm PAN J m;;
TOTALS 0.0 LA 4L i 7l
f “//Jlﬁf £ V27T ‘{7‘1’
¥ This Fraction is not used When Sample Contains Both Coarse and Fine Portions
% Of Initial Sample Passing 4.75 mm Sieve =,
REMARKS:-

H87 (Rev, 80/06)




PROVINCE OF BRITISH COLUMBIA
MINISTRY OF TRANSPORTATION & HIGHWAYS

P i

Project CTHEW o

GEOTECHNTCAL & MATERTALS BRANCH 8ta or T.H. Sample #
Depth .
Cost Code : pate Apv. 30 ‘70
Technician Q/M .
ydi — :
2197  209%8 721973  R2%c77
TRIAL # 1 2 3 .
, , . . N T =T 42
oar ey YTHS AR
Sediment Height (H) mm ;%;@ 5 Cf L{— 9 Lf" ?E?

Degradation Factor (D)

(5T TIEs95 by Gnak

CALCULATIONS
381 - 1§
D =387 + 1.75 5 * 100

H374 81/ 02



—

PROVINCE OF BRITISH COLUMBIA

| MINISTRY OF TRANSPORTATION & HIGHWAYS

Project O ) MHELLEL

v

Sediment Height (H) mm

Degradation Facter (D)

GEOTECHNICAL & MATERTALS RRANCH Sta or T.H. Sample #
Depth
E@ﬁ@@ﬁ?g D Cost Code Date
Technician
ivyy yﬁ%@ Q_&&‘ZD oA 4
TRIAL # Ly, A
A WG Tt TTaar

-0 1]

SY

A5 bl 1.2y

68,17 ";'éizén?‘f’

CALCULATTIONS
381 -®
D=5 71757 X100

H374 81/ 02



LA

PROVINCE OF BRITISH COLUMBIA Project oTHELL o % ’ (7
MINISTRY OF TRANSPORTATION & HIGHWAYS| . o Sample #
CEOTECHNICAL AND MATERTALS BRANCH a- e ample
Depth
SAND EQUIVALENT TEST)| cost Code Date
Technician
2emg 20972 2llgy o2 YHO6D
TRIAL # 'ﬁ ’ 2 3
TOH2S T.R3 Ty
Clay Height mm l @(2 L”IL, é & é.h?’@
Sediment Period Q,G H IS doAinds oL OF IS 2 CH
Sand Height mm jo ] 3.95 3@5

953

Sand Equivalent (SE)

f10 Gy

INTERPRETATION OF RESULTS

absence of plastic
material

SE 50 40 30

possible plastic
material

20

plastic
material

REMARKS:

CALCULATTIONS:

Sand Equivalent (SE) = Clay Height

Sand Height % 100

H371 81/02




PROVINCE OF BRITISH COLUMBIA Project 077/[ ELLO /ﬂ |7
MINISTRY OF TRANSPORTATION & HIGHWAYS| o 1 o Sample #
CEOTECHNICAL AND MATERTALS BRANCH a. - pie
Depth
SAND EQUIVALENT TEST) cost coce Date
Technician
9;7 vﬁ,u)77 2(‘?7( VR 4082
TRIAL # b
T Th22 A 7. 2L
|
Clay Height mm Qﬁ % J’d ] é{:r#- =L£:g LTQQQ{ZD
Sediment Period 320}7/K1f. ;20??&5; Q&V{ggi ;zﬁfZﬁJS'

Sand Height mm Eﬁ AS Q’ZS 4.3 f . &zLJI

Sand Equivalent (SE) /ifz£§;;§’, _jf%lilésf” fﬂﬁi%§;§% fé%

INTERPRETATION OF RESULTS

SE 50 40 30 20
absence of plastic possible plastic plastic
material material material
REMARKS:
CALCULAT IONS:

Sand Height . 1pp

Sand Equivalent (SE) = Clay Height

H371 81/02



Trow Associates Inc.

7025 Greenwood Street

Burnaby, BC V5A 1X7
604-874-1245

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

Kamloops Branch
250-372-5321

XTrow

PROJECTNO. 091-02050-7

TO cLIENT BC MoT, GEC & MATERIALS ENG.
BC MoT, GEC & MATERIALS ENG. SOUTH c.c.
COAST
7818 6TH STREET
BURNABY, BC
V3N 4N8
ATTN: MR. STEVE LIKNESS
PROJECT

OTHELLO PIT
coNTRacTOR HOPE, BC

SIEVE TEST NO, 1

DATE RECEIVED NOv 12,2009 pareTestep Nov 16,2009 patesampLeD Nov 05,2009

SUPPLIER
SOURCE

BC MoT
OTHELLO

PIT, HOPE

SPECIFICATION MoT SELECT GRANULAR SUB-BASE

SAMPLEDBY (CLIENT

TESTED BY D. MEMBREVE
TEST METHOD WASHED

MATERIALTYPE TEST PIT, SAND & GRAVEL

100 " Fa AT %" Hl 2 #i6 K30 #30 #100 Hz00 a
90 EQ‘:\ - \ % 10
EN| - ! E
@ 00— ] | T2
Z 0 f—p " 130 3
« E N\ = y E o
< 6D \i — X; - m
3 ] | =
E 50 £ \ ~] \ - 3
o W -F 160 T
o E A T \ E r
E 30 = g F = 70 =
0 g \ \ \ : a0 g
E \% e 'l'___ E
10 £ | h\\ﬂ__:j:j_-h 90
o £ e —
i & 8 B3 8 @ ~ B = 2 2 3 ol
b. in & a @ =) o o T
3037 33 33 7 ¢ ¢ s 5 35 3
GRAVEL SiZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3 75 mm | 100.0 (100 - 100 No. 4 4.75 mm 49.4
2" 50 mm 95.5 No. 8 2.36 mm 40.9
1 1/2nv 37.5 mm 90.7 No. 16 1.18 mm 32.8
i 25 i 80.7 No. 30 600 pm 21.3 0 - 100
3/4n 19 mm 76.3 15 - 100 No. 50 300 um 8.7 0 - 15
1/2m 12.5 mm 68.5 No. 100 150 pm 4.1
3/8m 9.5 mm 61.8 0 - 100 No. 200 75 um 2.7 0 - 5
COMMENTS
TP0S-1, BAG 484. SAMPLE AS RECEIVED.

Page 1 of 1

Dec 08,2009

Trow Associates Inc.

BRIAN GRAY, AScT

PER. M—v

b

Reporting of these test resuits constitutes a testing service only. Engineering interpretation or evaluation of test results is provided only on wréten requeg.

S




Trow Associates Inc
W : SIEVE ANALYSIS REPORT
- | FOW 1025 Greonood Steet 8 16 30 50 SERIES

604-874-1245

PROJECTNO. 091-02050-7
TO [ cLeNT BC MoT, GEO & MATERIALS ENG.
BC MoT, GEO & MATERIALS ENG. SQUTH ce
COAST
7818 6TH STREET
BURNABY, BC
V3N 4N8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CoNTRACTOR HOPE, BC

SIEVE TEST NO. 2 DATE RECEIVED Nov 12,2009 paTeETESTED NOov 16,2009 parE sampLep Nov 05,2009
SUPPLIER BC MoT SAMPLEDBY (CLIENT
SOURCE QOTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MpT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIALTYPE TEST PIT, SAND & GRAVEL
3 2" 1% "o 1 #4 53 #16 #0 Hid #1040 Hz00
100 : — 0
90 é\ P ‘i 3 10
E ] B
80 £ \ ™ \ 3 20
o Y ]
= = i \\. \ - g
5 - N \\ 3 13 3
m = = 0
=L 60 E 5 %] = 40 m
- 50 & N ™, \ 1 50 5
= E \ Ay \ 3 ]
w0 £ .. -6 T
E a0 N - ‘i Elp- b
- N B \ : m
20 + 5 = 8 18 O
10 £ = - S — i m__\_j an
[l -\: ()] (] N -2 -l-N".':D B Ea] - (1] : A_ :J 1[“]
a [= ] o W [ i 0 N =] =1 ] o
3 3 o E) 2 o 3 th 1] @ _E' _s _? P
i 3 3 3 3 3 3 2 g g 3 3 3 ?
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3n 75 mm 100.0 100 - 100 No. 4 4 .75 mm 31.8
2" 50 mm o7.1 No. 8 2.36 mm 22.9
1 1/2n 37.5 mm 90.8 No. 18 1.18 mm 15.9
in 25 mm 80.6 No. 30 600 pum 8.8 6 - 100
3/4n 19 mm 72.2 15 - 100 No. 50 300 pum 3.7 0 - 15
1/2m 12.5 mm 58.2 No. 100 150 pm 2.2
3/8" 9.5 mm 47.9 g - 100 No. 200 75 pm 1.7 0 - 5

COMMENTS
TP09-2, BAG 483. SAMPLE AS RECEIVED.

Page 1 of 1 Dec 08,2009 Trow Associates Inc.  BRIAN GRAY, AScT PER. '\(YS.’-“

.

Reporting of these test resulls constitutes a testing service only. Engineering interpretation or evaluation of test regults ig provided only on writen request.
Report Sysiem Software Registered 1o: Trow Associates Inc., Burnaby \\



Trow Associates Inc.

7025 Greenwood Street

Burnaby, BC V5A 1X7
604-874-1245

XTrow

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

Kamloops Branch
250-372-5321

PROJECTNO. 091-02050-7

TO
BC MoT, GBEO & MATERIALS ENG. S0OUTH
COAST
7818 6TH STREET
BURNABY, BC
V3N 4N8
ATTN: MR. STEVE LIKNESS
PROJECT

OTHELLO PIT
CONTRACTOR HOPE, BC

SIEVE TEST NO. 3

CLIENT BC MoT, GEO & MATERIALS ENG.
C.C.

DATE RECEIVED Nov 12,2009 paTeETESTED NOV 16,2009 pATE sampLED Nov 05,2009

SUPPLIER BC MoT SAMPLEDBY (CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIAL TYPE TEST PIT, SAND
E 2 1% 1" 2" %' aat # 2 #15 #30 #30 #100 #200
100 N . — 0
o0 £ - 1 1
80 E\\ IS x E 20
&) E Y ] B -
=R (| S . e~ \ 33 M
m E \ E Q
< 60 = =4 40 m
E 50 £ AY e WA 1 s 3
= = E A
g F 5 N E B
w30 N N S
20 £ q N 380 O
10 £ o} e 90
0 £ e e P
T 53 33 373 3 z g E 3 5 ’
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3n 75 min 100 - 100 No. 4 4 .75 mm 8%.6
2" 50 mm No. 8 2.36 mm 97.9
1 1/2¢ 37.5 mm No. 16 1.18 mm 88.7
" 25 T No. 30 600 um £51.9 0 - 100
3/4" 12 am 15 - 100 No. 50 300 um 12.3 0 - 15
1/2n 12.5 mm No. 100 150 um 2.3
3/8n 9.5 mm 100.0 0 - 100 No. 200 75 um c.2 0 - 5
COMMENTS
TP0O9-4, BAG 482. SAMPLE AS RECEIVED.

Page 1 of 1 Dec 08,2009

Trow Associates Inc.

PER. \{V\

BRIAN GRAY, AScT

; d—
Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test results is provided only on writteg reque:
Repart System Software Regisiered to: Trow Associates Inc., Burnaby -

u



\VT row Associates Inc. Karmloaps Branch SIEVE ANALYSIS REPORT
aagp— row Burnaby, BC V5A 1X7 250-372-5321 8 16 30 50 SERIES

604-874-1245

PROJECTNO. 091-02050-7

TO ™ cLENT BC MoT, GEO & MATERIALS ENG.
BC MoT, GEO & MATERTALS ENG. SOUTH Co.
COAST

7818 6TH STREET
BURNABY, BC
V3N 4N8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CONTRAacTOR HOPE, BC

SIEVE TEST NO. 4 DATE RECEIVED Nov 12,2008 paTeTESTED NOV 16,2009 pATE sampLED Nov 05,2009
SUPPLIER BC MoT SAMPLED BY (CLIENT
SOURCE OTHELLO PIT, HCPE TESTED BY D. MEMBREVE
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIAL TYPE TEST PIT, GRAVELLY SAND
100 3 - V- 1" 3 - 4 #3 #e H30 H50 &#100 oo 0
Nal \ z
o0 3 \ ‘-A’H"‘*’-\\ \ E 10
@ B0 : L.
E 70 = [ ‘\\‘a \ 3 30 m
& o s | I
o 60 S e 340 m
£ 50 F I, T \ 150 3
- S AN — \ [o B
5 40 £ =60 M
g F N — \ E ¥
E 3o = \g \\ \ = 7D %
20 -E o 3 | B -
E . \‘m"“'“"-wm E
0E N R e
n - ha 3 100
3053 3% 33 3z 3 5 5 5 3
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
an 75 mm 100.0 160 - 100 No. 4 4 .75 mm 57.8
2n 50 mm 94 .9 No. 8 2.36 mm 51.9
1 1/20 37.5 mm 90.0 No. 16 1.18 mm 45.8
1" 25 mm 81.4 No. 30 600 um 34.0 0 - 100
3/4nm 19 mm 76.9 15 - 100 No. 50 300 um 12.3 0 - 15
1/2m 12.5 mm 69.9 No. 100 150 um 3.4
3/8n 9.5 mm 65.6 0 - 100 No. 200 75 pm 1.4 0 - 5

COMMENTS
TP09-5, BAG 481. SAMPLE AS RECEIVED.

Reporting of these test resulis constitutes a testing service only. Engineering interpretation or evaluation of test results is provided only on writte
Report System Software Registered io: Traw Associates Inc., Bumaby

Page 1 of 1 Dec 08,2009 Trow Associates Inc. BRIAN GRAY, AScT per >



Trow Associates Inc.

7025 Greenwood Street

Burnaby, BC V5A 1X7
604-874-1245

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

Kamloops Branch
250-372-5321

XTrow

PROJECTNO. 091-02050-7
cuent BC MoT, GEC & MATERIALS ENG.

C.C.

BC MoT, GEO & MATERIALS ENG. SOUTH
COAST

7818 6TH STREET

BURNABY, BC

V3N 4N8

ATTN: MR. STEVE LIKNESS

TO

PROJECT
OTHELLC PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 5

DATE RECEIVED Nov 12,2009 paTeTESTED NOV 16,2009 pATE saMpLED Nov 05,2009

SUPPLIER RC MoT SAMPLED BY (CL,IENT
SOURCE OTHELLOC PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIALTYPE TEST PIT, GRAVELLY SAND
100 3" 2 1% 1 34" LT # Ha #15 #30 Hal oo #200 0
50 fi\‘h.‘ i 1 10
g0 £ \ IS \“ 1 20
Q EooN 1\"‘-;..‘ \1% E )
= 70 £ Y Ty, - 30 m
& = |y ] Y E 8
< 60 £ . e -0 m
E 50§ A 1= \ 1s 3
z E \ g \ ] el
o 10+ .~ J-60 M
B an F 5 b \ 1 7 :;
o o ey 3
20 £ \\ "\\\\, 1 80 o
10 £ e I s
n B I — = Y
3 8% 88 B 8 5 § = 3 8 3 E]
5§ 55 33 3 3 31 3 3 35 3
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3n 75 mm | 100.0 |100 - 100 No. 4 4 .75 mm 52.9
2" 50 mm 98.8 No. 8 2.36 mm 45 .4
1 1/2n 37.5 mm S0.1 No. 16 1.18 mm 37.7
i 25 mm 83.0 No. 30 600 um 24 .2 0 - 100
3/4n 12 mm 76 .2 15 - 100 No. 50 300 pm 6.6 0 - 15
1/2m 12.5 mm 69.8 No. 100 150 um 1.8
3/8rn 9.5 mm 63.9 0 - 100 No. 200 75 pm 1.1 0 -5
COMMENTS
TP0S9-6, BAG 480. SAMPLE AS RECEIVED.
Page 1 of 1 Dec 08,2003 Trow Associates Inc.  BRIAN GRAY, AScT peER. N ¥ ™. g

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test results is provided only on written
Report System Software Registered to: Trow Asscclates Inc., Burnaby




Trow Associates Inc.

7025 Greenwood Street

Burnaby, BC V5A 1X7
604-874-1245

Kamloops Branch
250-372-5321

XTrow

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

PROECTNG, 091-02050-7

TO [ cLEnT BC MoT, GEO & MATERIALS EBNG.
BC MoT, GEQO & MATERIALS ENG. SCUTH C.C.
COAST
7818 6TH STREET
BURNABY, BC
V3N 4N8
ATIN: MR. STEVE LIKNESS
PROJECT

OTHELLO PIT
CONTRACTOR HOPE, BC

SIEVE TEST NO. 6

DATE RECEIVED Nov 12,2009 pateTesTep Nov 18,2009 pate sampLep Nov 05,2009

SUPPLIER BC MoT SAMPLEDBY (CLIENT
SOURCE OTHELIL.O PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIAL TYPE TRST PIT, GRAVELLY SAND
00 3 1A 1" 3" T Ha #a #15 #30 #30 #100 #200 0
:&x M.E_M-‘_""‘-,‘ % g
R E—— x :
e E Y T | \ 3 0
= 7 f—n0 s 130 =
7] g \ [T 'i 3 o
< 60 F d S 1 m
e 50 - A% N, \ 1
g ok AN N 10 B
Q E 3 =
g _F N N E =
g oo < N "
20 £ 5 1B ~ 180 ©
10 F ] - T _%g 90
u -_ (] - - ‘nﬁ;ﬂ £ ] o [ i 100
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3 75 mm 100 - 100 No. 4 4 .75 mm 74 .2
2" 50 mm No. 8 2.36 mm 71.3
1 1/2" 37.5 mm 100.0 No. 16 1.18 mm 67.3
ir 25 mm 95.2 ) No. 30 600 um 55.0 0 - 100
3/40 19 mm 92.5 15 - 100 No. 50 300 um 25.7 0 - 15
1/2n 12.5 mm 83.7 No. 100 150 pm 10.2
3/8n 9.5 mm 79.3 ¢ - 100 No. 200 75 pum 4.7 0 -5
COMMENTS
TP09-7, BAG 479. SAMPLE AS RECEIVED.
Page 1 of 1 Dec 08,2009 Trow Associates Inc.  BRIAN GRAY, AScT

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test regults is provided only on writteﬁ] request. )
Report System Sollware Regislerad to: Trow Asscciates Inc., Burnaby




Trow Associates Inc.
7025 Greenwood Street
Burnaby, BC V5A 1X7

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

Kamlaops Branch
250-372-5321

Y Trow

604-874-1245

PROJECTNO. 051-02050-7
cLiENT BC MoT, GEO & MATERIALS ENG.

C.C.

BC MoT, GEO & MATERIALS ENG. SOUTH
COAST

7818 6TH STREET

BURNABY, BC

V3N 4N8

TO

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CoONTRACTOR HOPE, BC

SIEVE TEST NO. 7 DATE RECEIVED Nov 12,2009 paTeETESTED NOov 18,2009 pATE sampLED Nov 05,2009

SUPPLIER BC MoT SAMPLED BY CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIALTYPE TEST PIT, SAND & GRAVEL
3" 2" 1% R T K # Al Hal #30 #100 H#200
100 T ] 0
90 N \ 1 10
E \ \‘*\_ﬁ \ 3
o 80 £—% a
E 70 F i \\. ‘X e 1] m
o E N ~ ‘i E 3
< 60 £ LS 1w m
o 3 b ™~ E‘ 3 =
£ 50 £ A% o 1 50
& w f ™ ] \ : 2
W4 f e 160 M
i 2 N T 3 3 =
w30 E : -7 =
n. F \ e \ 3 i
20 £ < S — i 3-8 O
10 £ e e e W
nf e — ; 3 100
d 28 B & § o A P 2 a 2 o 3
3 3 & ER] g o @ ® ks Q 2 3
3 33 %3 3 = =l 3 3 3 3 3
GRAVEL SIZES PERGENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3n 75 mm 100.0 100 - 100 No. 4 4.75 mm 35.5
2" 50 mm 95.1 No. 8 2.36 mm 21.8
1 1/2" 37.5 mm 91.0 No. 16 1.18 mm 12.7
i 25 mm 80.9 No. 30 600 um 6.4 0 - 100
3/4n 19 mm 77.3 15 - 100 No. 5O 300 pum 2.9 0 - 15
1/2v 12.5 mm 65.3 No. 100 150 um 2.1
3/8¢" 9.5 mm 55.1 0 - 100 No. 200 75 um 1.7 0 -5
COMMENTS
TP09-8, BAG 478. SAMPLE AS RECEIVED.
Fage 1 of 1 Dec 08,2002 Trow Associates Inc. BRIAN GRAY, AScT PER. W —

n\ﬁecigest. -b

Reporting of these test results constifutes a testing service only. Enginsering interpretation or evaluation of test r
Report System Software Registered to: Trow Assaciales Inc., Burnaby

es?lts is provided bnly on writte



W _;I;)r;sw G}:‘::n(\)n(r:;?)tc‘iagtlrr;gi Kamioops Branch SIEVE ANALYSIS REPORT
= Trow Burnaby, BC V5A 1X7 250-372-5321 8 16 30 50 SERIES

604-874-1245

PROJECTNO. 091-02050-7
TO [ cLienT BC MoT, GEC & MATERIALS ENG.
BC MoT, GEQ & MATERIALS ENG. SOUTH ce.
COAST
7818 6TH STREET
BURNABY, BC
V3N 4N8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLC PIT

conTrAcTOR HOPE, BC

SIEVE TEST NO. 8 DATE RECEIVED Nov 12,2008 paTeTESTED NOov 18,2009 pATE sampLED Nov 05,2009
SUPPLIER BC MoT SAMPLEDBY (CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIALTYPE TEST PIT, GRAVELLY SAND
3" 2 4% b - %o #4 H#3 H16 H30 H30 #i00 K200
100 e : T 0
90 % s S N 4 1 10
N e \ E
o 80 — \ -0
RN = S . w3
a 6 £ 3 e s &
o F X N z =
£ 50 £ 1 g A
W F \ N 1 6o f
o E E =
o 2 N N\ E =
E 3o = .\ ‘\gk 3 70 E
20 i o . 1-80 O
10 £ et S e 300
D -: L] w L] \‘.\;D £y [V - ) . :J 1uu
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3n 75 mm 100.0 100 - 100 No. 4 4 .75 mm 83.4
2" 50 mm 97.4 No. 8 2.36 mm 80.9
1 1/2m 37.5 mm 95.5 No. 16 1.18 mm 76.0
v 25 mm S1.6 No. 30 600 pum 57.2 0 - 100
3/4n 19 mm 90.4 15 - 100 No. 50 300 pm 17.8 0 - 15
1/2" 12.5 mm 88.0 No. 100 150 pm 3.7
3/8n 9.5 mm 86.5 0 - 100 No. 200 75 um 1.5 0 - 5
COMMENTS
TP09-9, BAG 476. SAMPLE AS RECEIVED.
Page 1 of 1 Dec 08,2003 Trow Associates Inc. BRIAN GRAY, AScT PER. M el

- —
Reporting of these lest results constitutes a testing service only. Engineering interpretation or evaluation of test resylts is provided oply on writtenm
Report System Software Regislered to: Trow Assaciates Inc., Buraby



Trow Associates Inc.

7025 Greenwood Street

Burnaby, BC V5A 1X7
604-874-1245

SIEVE ANALYSIS REPO
8 16 30 50 SERIES

Kamloops Branch
250-372-5321

XTrow

PROJECTNO., 091-02050-7
BC MoT, GEO & MATERIALS ENG.
COAST
7818 6TH STREET
BURNARY, BC
V3N 4N8

TO

SOUTH c.C

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 2

RT

cLIENT BC MoT, GEO & MATERIALS ENG.

DATE RECEIVED Nov 12,2009 paTteTESTED Nov 18,2009 paTE sampLED Nov 05,2009

SAMPLED BY CLIENT
TESTED BY D. MEMBREVE
TEST METHOD WASHED

SUPPLIER RC MoT

SOURCE OTHELLO PIT, HOPE

SPECIFICATION MoT SELECT GRANULAR SUB-BASE
MATERIAL TYPE TEST PIT, GRAVELLY SAND

00 E 2 1 1" 24 oo #1 " #e #30 K30 #100 Hz200 0
o0 Lo \ 1 0
g0 £ M \ i
%] = \ = o]
| — \ 1.5 M
a F OIN N \ E G
= 60 5 = 40 m
o g I\ K\«N \ 3 3
E 50 £ - 1 50
B a0t AN — \ ] m
O 40 - e - 60 -
E 20 E \ """‘-\-».._‘_h \‘ 3 70 E
o = . B =
20 £ \\ Bt X'; 3 &0 o
- . e e 3
10 £ - ~ e MHHM:_:- ———
IS - — = T
O A 8 ;B R
S D A
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3n 75 mm 100.0 | 100 - 100 Nc. 4 4,75 mm 34 .4
2" 50 mm Q0.7 No. 8 2.36 mm 26.5
1 1/2" 37.5 mm 80.1 No. 16 1.18 mm 19.7
1" 25 mm 70.1 No. 30 600 um 11.7 0 - 100
3/4m 19 mmm 62.9 15 - 100 No. 50 300 pm 4.1 0 - 15
1/2m 12.5 mm 52.6 No. 100 150 um 2.0
3/8" 9.5 mm 46.9 0 - 100 No. 200 75 um 1.3 0 - 5
COMMENTS
TP09-10, BAG 475. SAMPLE AS RECEIVED,

Trow Associates Inc.  BRIAN GRAY, AScT PER. ___'\/V\.————L

Page 1 of 1 Dec 0B,2009

Regporting of these test resulls constitutes a testing service only. Engineering interpretation or evaluation of test rgsults is provided only on writie
Report Sysiem Software Registered fo: Trow Assaociates Inc., Burnaby

é requeé.



Trow A iates Inc.
WT 7025 Groommond Strect Kamloops Branch SIEVE ANALYSIS REPORT
Nop— row Burnaby, BC V5A 1X7 250-372-5321 8 16 30 50 SERIES

604-874-1245

PROJECTNO, 991-02050-7
TO [ cLENT BC MoT, GEO & MATERIALS ENG.
BC MoT, GEO & MATERIALS ENG. SOUTH c.c
COAST
7818 6TH STREET
BURNABY, BC
V3N 4N8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 10 DATE RECEIVED Nov 12,2008 pareTesTep Nov 30,2009 parve sampLep Nov 05,2009

SUPPLIER BRC MoT SAMPLED BY (CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY D, MEMBRREVE
SPECIFICATION MoT 25mm WGB ( 2006 ) TEST METHOD WASHED
MATERIALTYPE TEST PIT, GRAVELLY SAND (CRUSHED)
3 2 4%t 1 %ot 4 - HE #30 #50 #100 #200
100 T — 0
90 -£ AN A - 31 1w
= ““;\ . E
o 80 = o
E 70 o \\\\\. \"x 9 30 m
0 E N .. 3 A
E B, - 3 0o
< 60 £ N - o @
E 50 £ e [ s
[TT] - ‘\L,_ “\4,. E m
G 0 E S . <l ] 50 7
w30 i = S -7 =
- g B i S et 1w O
20 E e e | E
10 o — *‘"-k_“'%._‘rm — Mﬂ”“f a0
D l_ i L] il w L N o () —“.hm-—-:—mA] 1"“
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3v 75 mm No. 4 4.75 mm 38.7 35 - 70
21 50 mm No. 8 2.36 mm 29.5 25 - 50
1 1/2mn 37.5 mm No. 16 1.18 mm 22.4 15 - 35
in 25 mim 100.0 100 - 100 No. 30 600 um 13.8
3/4v 19 i 84.9 80 - 100 No. 50 300 um 6.0 5 - 20
/2" 12.5 mm 61.7 No. 100 150 um 3.3
3/8m 9.5 mm 52.3 50 - 85 No. 200 7h pm 2.1 0 -5
COMMENTS
TP09-10, BAG 475. SAMPLE LAB CRUSHED. FRACTURE A = 61%, FRACTURE B = Lh2%.
Page 1 of 1 Dec 08,2009 Trow Associates Inc. BRIAN GRAY, AScT PER. (H——-ﬁ—ﬁ

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test resylts is provider only on written @
Report System Software Registerad to: Trow Assaciates Inc., Burnaby




Trow Associates Inc.
W SIEVE ANALYSIS REPORT
g Trow Bnaty. BOVSA et 8 16 30 50 SERIES

604-874-1245

PROJECTNO, 091-02050-7
TO [ cLENT BC MoT, GEO & MATERIALS ENG.
BC MoT, GEO & MATERIALS ENG. SOUTH c.C
COAST
7818 6TH STREET
BURNABY, BC
V3N 4N8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 11 DATE RECEIVED Nov 12,2009 pareTeEstEp Nov 18,2009 paTE saMmeLED Nov 12,2009

SUPPLIER BC MoT SAMPLEDBY (CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY E. RELAO
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED

MATERIAL TYPE TEST PIT, GRAVELLY SAND

3" A b 1 34 wro3m B4 H3 HiG #30 #30 #100 #2000
100 == . — 0
g0 f\\ B S \,g 1 1
- [, 3
o 8 F—% =t 1 20
= E T Y E ™
m WE N L y =30 =
2 60 : S T w0 ”
E 5 £ ", e 1‘ 1o 3
W £ N B, A 1w A
34 3 = =
N > \ 0 E
o g N\ E =
20 £ 8 \:‘éwm 8 o
0+ = Q::::; an
ﬂ -ﬁ h [5] [ - - ‘\"CD » ] = [=] (4] =l 10[.
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3n 75 mm 100.0 100 - 100 No. 4 475 mm 9.4
2" 50 min 57.2 No. 8 2.36 mm 64.5
1 1/2m 37.5 mm 95.6 No. 16 1.18 mm 57.2
in 25 mm 86.7 No. 30 600 um 39.7 0 - 1060
3/4n 12 mm 83.3 15 - 100 No. kO 300 pm 13.4 0 - 15
1/2" 12.5 mm 77.6 No. 100 150 um 3.9
3/8n 9.5 mm 74 .3 0 - 100 No. 200 75 pm 2.3 0 - &5
COMMENTS
TP09-12, BAG 474. SAMPLE AS RECEIVED.
Page 1 of 1 Dec 08,2009 Trow Associates Inc.  BRIAN GRAY, AScT PER. M——q ,4-‘/

Reporting of these test results constifutes a testing service only. Engineering interpretation or evaluation of test results is provided only on written Agquest.

Report System Software Registered to: Trow Associales Inc., Burnaby &\/_‘




Trow Associates Inc.
W 7025 Greenwood Street Kamloops Branch SIEVE ANALYSIS REPORT
wee | FOW Burnaby, BC V5A 1X7 250-372-5321 8 16 30 50 SERIES
604-874-1245
PROJECTNO. 081-02050-7
TO [ cLienT BC MoT, GEC & MATERIALS ENG.
BC MoT, GEO & MATERIALS ENG. SOUTH cc

COAST

7818 6TH STREET
BURNABY, BC
V3N 4N8

ATTN: MR. STEVE LIKNESS

PRQJECT
OTHELLO PIT

conNTRACTOR HOPE, BC

SIEVE TEST No. 12 DATE RECEIVED Nov 12,2009 parveTesTED Nov 30,2009 patesampLep Nov 12,2009

SUPPLIER BC MoT SAMPLED BY CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT 25mm WGRB (2006) TEST METHOD WASHED
MATERIALTYPE TEST PIT, GRAVELLY SAND (CRUSHED)
3" A - T Kl HE HIE Ha0 #50 Fialili] #200
100 T T 0
w [ AN g
g0 -E \‘x B e I 20
Z wt i 1-30 @
0 : N e E ]
< 60 £ s = 40 m
b sof ™ N ™ 1 s 3
i g = e N E A
& 0 F e = < 160 T
B a0 £ I B LY 14 Z
o E e i 7
a4 e l\\“' - “i— 80 G
w0 £ T ST = 50
- [ | B “-—.:vh““‘«-:
o : E— . T
0 2 4 B & 5 2 A ty o a ] o &
E) 3 @ 2 3 o 3 i @ S S g 8 =z
=35 #3233 el E El 3 3 3 °
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3n 75 mm No. 4 4 .75 mm 71.9 35 - 70
2" 50 mm No. 8 2.36 mm 65.0 25 - 50
11/2n 37.5 mm No. 16 1.18 mm 56.9 15 - 35
v 25 mm | 100.0 (100 - 100 No. 30 600 um 36.2
3/4n 1% mm 95.4 80 - 100 No. 50 300 pum 12.2 5 - 20
1/2" 12.5 mm 84 .4 No. 100 150 um 4.0
3/8" 9.5 mm 79.2 50 - 85 No. 200 75 pm 2.3 0 -5
COMMENTS
TP0S9-12, BAG 474. SAMPLE LAR CRUSHED.
Page 1 of 1 Dec 08,2003 Trow Associates Inc.  BRIAN GRAY, AScT PER. WS -

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of fest results is provided only on wriﬂén requeﬁ
Reparl System Software Registered to: Trow Assaciates Inc., Burnaby




Trow Associates Inc.

7025 Greenwood Strest

Burnaby, BC V5A 1X7
604-874-1245

Kamlgops Branch
250-372-5321

YTrow

PROJECTNO. 091-02050-7
BC MoT, GEO & MATERIALS ENG.
COAST
7818 6TH STREET
BURNARY, BC
V3N 4N8

ATTN: MR. STEVE LIKNESS

TO

SOUTH C.C.

PROJECT
OTHELLO PIT

CcONTRACTOR HOPE, BC

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

cLENT BC MoT, GEO & MATERIALS ENG.

SIEVE TEST NO. 13 DATE RECEIVED Nov 12,2009 paATETESTED NOov 18,2009 pare sampLep Nov 12,2009
SUPPLIER BC' MoT SAMPLEDBY CT,TENT
SOURCE OTHELLO PIT, HOPE TESTED BY E. RELAO
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIALTYPE TEST PIT, GRAVELLY SAND
100 3 2" A% LT - H4 # #s #30 #s0 #100 H200 a
on 5\\ \ E 10
= ] 4
80 + \‘ ™ "‘ 1 7
o Eo =~ i“. E T
= £ Y - o
£ 60 £ 4 ~ W m
- 50 -f N, = \‘ 1 50 =
N N e y E A
Woa £ e F-60 M
B a0 £ N B \ 1 ;
o — =
2+ \'\ N = \1 1 80 o
10 £ S T — - %0
o f R - ——— 4m
35353 33 3 1 3 3 5 5 3
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3n 75 mm 100.0 100 - 100 No. 4 4 .75 mm 41 .2
2n 50 mm 94 .2 No. 8 2.36 mm 30.7
1 1/2" 37.5 mm 86.1 No. 1léa 1.18 mm 21.5
n 25 I 75.7 No. 30 600 um 9.9 0 - 100
3/4" 19 mm 70.7 15 - 100 No. 50 300 um 4.5 0 - 156
1/2" 12.5 mm 62 .4 No. 100 150 um 2.6
3/8" 9.5 mm 55.1 0 - 100 No. 200 75 pm 1.8 0 - &5
COMMENTS
TP09-14, BAG 458. SAMPLE AS RECEIVED.
Page 1 of 1 Dec 08,2009 Trow Associates Inc. BRIAN GRAY, AScT PER. \ﬂ/\

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test resultg is provided only an wri

Report System Scoftware Ragistered to: Trow Associates Inc., Burnaby

T



L I ’ Trow Associates Inc.
SIEVE ANALYSIS REPORT
w Kaml
o i I I Ow '!B(Juzrsrlg;’;:e Eco\c;gAS %r)‘(;?t a2500—%"?'82-Bsre‘?lznfh 8 16 30 50 SERIES

604-874-1245

PROJECTNO, 091-02050-7
TO [ CLENT BC MoT, GEQO & MATERIALS ENG.
BC MoT, GEQ & MATERIALS ENG. SOUTH c.C.
COAST
7818 &6TH STREET
BURNABY, BRC
V3N 4N8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 14 DATE RECEIVED Nov 12,2009 paTeETESTED NOov 30,2008 pATE sampLED Nov 12,2009

SUPPLIER BC MoT SAMPLEDBY CTL.IENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT 25mm WGB (2006) TEST METHOD WASHED

MATERIALTYPE TEST PIT, GRAVELLY SAND {CRUSHED)

10D F 1% 1" 3 ®Uoaa H4 # #i6 #30 #50 #oo #200 0
= = 3
o £ \\\\:’ ] 4 10
o 80 F e e 1 20
= o 3 o
Z : \\\\ S 1 @
< oo -f I, e 1 a0 M
o = ™, = =
. AN TN o 3
b = BRSO i S 1 60 ™
R = N S =S =S 10 =
o 3 = ] ~ 3 =
20 + —= ‘m\f& — B 480 S
10 ; e e — B S W_w; 20
0 -F B — e T
5053 33§13 ¢ 0z 7 s 3 5 3
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3" 75 mm No. 4 4 .75 mm 46.1 35 - 70
20 50 mm No. 8 2.36 mm 34.9 25 - 50
1 1/2" 37.5 mm No. 16 1.18 mm 24.9 15 - 35
in 25 ram 100.0 |100 - 100 No. 30 600 um 12.9
3/4n 19 mm 96.5 80 - 1GC0C No. 50 300 um 6.5 5 - 20
1/2m 12.5 mm 73.5 No. 100 150 um 3.9
3/8m 9.5 mm 62.8 50 - 85 No. 200 75 pm 2.7 0 - 5

COMMENTS
TP09-14, BAG 458. SAMPLE LAB CRUSHED. FRACTURE A = 56%, FRACTURE B = 44%.
SE = 77.

Page 1 of 1 Dec 08,2009

Trow Associates Inc. BRIAN GRAY, AScT rer. YV .
Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test res!

ults is provided only on writte
Reparl System Software Regisiered lo: Trow Associafes Inc., Burnaby



Trow Associates Inc.

7025 Greenwood Street

Burnaby, BC V5A 1X7
604-874-1245

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

Kamlcops Branch
250-372-5321

XTrow

PROJECTNO. 0921-02050-7
cLIENT BC MoT, GEO & MATERIALS ENG.

C.C

BC MoT, GEO & MATERIALS ENG. SOUTH
COAST

7818 6TH STREET

BURNABY, BC

V3N 4N8

ATTN: MR. STEVE LIKNESS

TO

PROJECT
OTHELLO PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 15 DATE RECEIVED Nov 12,2009 pateTESTED NOov 18,2009 DATE sampLED Nov 12,2009

SAMPLED BY CLIENT
TESTED BY E. RELAQ
TEST METHOD WASHED

SUPPLIER BC MoT

SOURCE OTHELLO PIT, HOPE

SPECIFICATION MoT SELECT GRANULAR SUR-BASE
MATERIALTYPE TEST PIT, SAND & GRAVEL

E 2 1% 1 344" LT ) #1 #3 K6 #an H30 #i00 H200
100 : -0
80 £ 1 10
E N =
o 8F \x\\ ) e
A S W N Y 1 5 m
2 "IN \ T
< 60 -f S0 m
E s £ N - \ | s 3
= °F ~] E =
W4 F N, B — \ 160 MM
& E N | )Y E »
w30 -F — 172 =
o = \ T \ = m
20 £ 5 — ] 1 80 ©
E = R e 3
10 -£ ) R ~——— 90
0 £ S E— e M
F 3 9 B o noP e p o 3 2 @ o
3 3 & 3 3 o o a S - 8 = 2 L
P33 33§43 0§ 0§ 3 s 5 3 %
GRAVEL SIZES PERGENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3" 75 mm 100.0 | 100 - 100 No. 4 4 .75 mm 33.8
2" 50 mim 86.5 No. 8 2.36 mm 27.6
1 1/2n 37.5 mm 69.0 No. 16 1.18 mm 20.7
v 25 mm 55.5 No. 30 600 pum 11.4 0 - 140
3/4n 19 mm 50.6 15 - 100 No. 50 300 pum 4.2 0 - 15
1/2n 12.5 mm 44.0 No. 100 150 pm 2.6
3/8n 9.5 mm 40.8 0 - 100 No. 200 75 um 1.9 0 - 5
COMMENTS
TP09-15, BAG 457. SAMPLE AS RECEIVED. MICRO-DEVAL; C AGG = 8.5% LOSS, F AGG =
15.0% LOSS.

Page 1 of 1

Dec 08,2009

Trow Asscciates Inc.

BRIAN GRAY, AScT

FPER. W\

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test resulfs is provided only on writt

Report System Soflware Registered lo: Trow Associales Inc., Burnaby V\




Trow Associates Inc.

7025 Greenwood Street

Burnahy, BC V5A 1X7
604-874-1245

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

Kamloops Branch
250-372-5321

XTrow

PROJECTNO. 091-02050-7
cLeNnT BC MoT, GEC & MATERIALS ENG.

C.C.

BC MoT, GEO & MATERIALS ENG. SQUTH
COAST

7818 6TH STREET

BURNABY, BC

V3N 4N8

TO

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 16 DATE RECEIVED NOvV 12,2009 paTeTESTED NOov 18,2008 paTE sampLep Nov 12,2009

SUPPLIER BC MoT SAMPLED BY CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY E. RELAO
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIALTYPE TEST PIT, GRAVELLY SAND
ki 2" 1% 1 35" K" 34 # # #16 #30 #50 #100 #2006
100 — 1
00 B e i 110
E \ T Y 3
o 80 £ e 320
= wf—HP N \ 1 m
g "T IS ~J { 2
g 60 E g ﬁ"-'\\‘\.'\ \ = 40 g
E 50 E i 150
Ww o4 £ \ . 1 CIPS m
Q = !\ = 3 -
o - i [ \l! 3 =
w30 £ 1 70 =
* 20 £ \ N X 1w O
E N \\\ 1. E
10 £ T T 00
E . T
0 . = 400
= th (] (] - - o B hl - [0 ) -
S 3 m 3 3 Bn b B 2 @ S s 3 b
3853 33 33 2 : 5 3 5
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3" 75 mim 100.0 100 - 100 No. 4 4 .75 mm 69.1
2" 50 mm 98.8 No. 8 2.36 mm 62.9
1 1/2" 37.5 mm 96.0 No. 16 1.18 mm 52.2
i 25 mim 90.8 No. 30 600 um 21.4 0 - 100
3/4n 19  wmm 87.5 15 - 100 No. 50 300 pum 6.0 0 - 15
1/2n 12.5 mm 80.5 No. 100 150 um 2.6
3/8n 9.5 mm 76.4 0 - 100 No. 200 75 pm 1.8 0 - 5
COMMENTS
TP09-16, BAG 456. SAMPLE AS RECEIVED.
Page 1 of 1 Dec 08,200% Trow Associates Inc.  BRIAN GRAY, AScT PER

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test resuits is provided only on wriiten réguesi.

Report System Scoftware Registered ta: Trow Associaies Inc., Burnaiy
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WT Jrow Associates Inc. Katnloops Branch SIEVE ANALYSIS REPORT
e i row Burnaby, BC V5A 1X7 250-372-5321 8 16 30 50 SERIES

604-874-1245

PROJECTNGQ, 091-02050-7
TO [ cLIENT BC MoT, GEO & MATERIALS ENG.
BC MoT, GEOC & MATERIALS ENG. SOUTH C.C.
COAST
7818 6TH STREET
BURNABY, BC
V3N 4N8§

ATIN: MR. STEVE LIKNESS

PROJECT
OTHELLC PIT

CONTRACTOR HOPE, BC

SIEVE TEST No. 17 DATE RECEWVED Nov 12,2009 pareTeESTED NOov 30,2009 pATE sampLED Nov 12,2009

SUPPLIER BC MoT SAMPLED BY CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT 25mm WGB (2006) TEST METHOD WASHED
MATERIALTYPE TEST PIT, GRAVELTLY SAND (CRUSHED)
B b 1= 3 [T # #H Fiik #30 #30 #o0 #200
100 \?\h —— 0
E o 3
o 4=k [
o E N E
= 70 E \ ‘:::-H_M"' 3 0 .ﬂl':ll
tn E \ ., - ] ~
w E i ., T -] [2]
= 6 =y =] — 40 m
E 50 £ — ~— 1- 50 ;-u'
o 40 £ S S \\ 1 60 M
E o F | b N E ®
E a0+ ] = '”‘-lx%\ E 0 E
7 e NG Jw S
10 £ e e v pl
0 E I e T
2 849 Ba » £ . r 2 g 8 3 5
3 3 ™ 3 3 m g o 8 & 2 kS 2 <
s 3 3 3 3 3§ 3 3 3 3 3 el el ’
GRAVEL SIZES PERGENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3n 75 mm No. 4 4.75 mm 75.5 35 - 70
2" 50 mm No. 8 2.36 mm 67.9 25 - 50
1 1/2" 37.5 mm No. 16 1.18 mm 56.0 15 - 35
i 25 mm | 100.0 [100 - 100 No. 30 600 pum 23.6
3/4v 19 mim 95.8 80 - 100 No. 50 300 pm 7.0 5 - 20
1/2m 12.5 mm 89.2 No. 100 150 pm 3.3
3/8" 9.5 mm 83.6 50 - &5 No. 200 75 pm 2.2 0 - 5

COMMENTS
TP09-16, BAG 456. SAMPLE LAB CRUSHED. FRACTURE A = 52%, FRACTURE B = 31%.

Page 1 of 1 Dec 08,2009 Trow Associates Inc. BRIAN GRAY, AScT PER. Mf—l——/j‘

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test resylts is provided only on written est.
Report System Soflware Regislered to: Trow Associales Inc., Burnaby




Trow Associates Inc.

7025 Greenwood Street

Burnaby, BC V5A 1X7
604-874-1245

XTrow

TO [
BC MoT, GEO & MATERIALS ENG. SOUTH
COAST
7818 6TH STREET
BURNABY, BC
V3N 4NS8
ATTN: MR. STEVE LIKNESS
PROJECT

OTHELLO PIT
CONTRACTOR HOPE, BC

SIEVE TEST NO. 18

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

Kamloops Branch
250-372-5321

PROJECTNO. 091-02050-7
cLeNT BC MoT, GEO & MATERIALS ENG.

C.C.

DATE RECEWED Nov 12,2002 paTETESTERD NOv 18,2009 pATE saMPLED Nov 12,2009

SUPPLIER BC Mol SAMPLED BY CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIAL TYPE TEST PIT, GRAVELLY SAND
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GRAVEL SIZES PERCENT GRADATICN SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3" 75 mm 100.0 100 - 100 No. 4 4,75 mm 51.0
20 50 mm 890.9 No. 8 2.36 mm 43 .4
T 1/2" 27.5 mm 87.0 No. 16 1.18 mm 34.6
" 25 mm 78.6 No. 30 600 pm 20.2 0 - 100
3/4n 19 mm 74.9 15 - 100 No. 50 300 pm 6.0 0 - 15
1/2v 12.5% mm 66.6 No. 100 150 um 2.4
3/8" 9.5 mm 60.5 0 - 100 No. 200 75 pm 1.6 0 - 5
COMMENTS
TP09-17, BAG 455. SAMPLE AS RECEIVED.
Page 1 of 1 Dec 08,2005 Trow Associates Inc.  BRIAN GRAY, AScT PER.

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test res
Report Syslem Software Registered io: Trow Associates Inc., Burnaby
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Trow Associates Inc.
\I/T SIEVE ANALYSIS REPORT
Kaml B h
g row g‘frfr}lg:;? gvc\:ro\?gASgg?;t zrg(;ig%ﬁrsaznf 816 30 50 SERIES

604-874-1245

PROJECTNO. 091-02050-7
TO [ CLEENT BC MoT, GEO & MATERIALS ENG.
BC MoT, GEOC & MATERIALS ENG. SOUTH cC.
COAST
7818 6TH STREERT
BURNABY, BC
V3N 4NB8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CONTRACTOR HOPE, BEC

SIEVE TEST NO. 19 DATE RECEIVED Nov 12,2002 paTteTesTED Nov 25,2002 paTE sampLED Nov 12,2009

SUPPLIER BC MoT SAMPLED BY CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY E. RELAO
SPECIFICATION MoT 25mm WGB (2006} TEST METHOD WASHED
MATERIAL TYPE TEST PIT, GRAVELLY SAND (CRUSHED)
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a g N 3 5
< 60 : e 110 m
o E \ .y ., 7 =
£ 50 ¢ . e 3 &0 ;_u|
G a0 o - S 1o @
b 30 E = T 1 2w =
= " E . N E m
20 £ e e 180 O
0 £ —— :\:’;Hﬂ_ﬁ_:“ —~—— %
o0 £ D e )
2 2 4% 8 a p ¢ . g = B 3 § 3
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
an 75 m No. 4 4 .75 mm 54.9 35 - 70
2" 50 mm No. 8 2.36 mm 44 .9 25 - 50
1 1/2" 37.5 mm No. 16 1.18 mm 35.1 15 - 35
in 25 mm 100.0 | 100 - 100 No. 30 600 pm 20.5
3/4m 19  mm 92.0 80 - 100 No. 50 300 pm 6.5 5 - 20
1/2m 12.5 mm 78.3 No. 100 150 pm 2.8
3/8mn 9.5 mm £9.5 50 - 85 No. 200 75 pm 1.8 0 -5

COMMENTS

TP09-17, BAG 455. SAMPLE LAB CRUSHED. FRACTURE A = €7%, FRACTURE B = 50%.
MGS04; C AGG = 3.6% LOSS, F AGG = 8.0% LOSS. SG & ABSORP; C AGG = 2.583 @
1.06% M/C, F AGG = 2.577 @ 1.44% M/C.

Page 1 of 1 Dec 08,2005 Trow Associates Inc.  BRIAN GRAY, AScT PER. M
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Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test results,is provided only on writie
Report Sysiem Software Registered to: Trow Asscclates Inc., Burnaby




Trow Associates Inc.
7025 Greenwood Street
Burnaby, BC V5A 1X7

Kamloops Branch
250-372-5321

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

YTrow

TO

604-874-1245

PROJECT NO. 091-02050-7
cLENT BC McT, GEQO & MATERIALS ENG.

BC MoT, GEO & MATERIALS ENG, SOUTH
COAST

7818 6TH STREET

BURNABY, BC

V3N 4N8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 20

C.C.

DATE RECEIVED Nov 12,2009 paTETESTED NOov 18,2009 paTE sampLED Nov 12,2009

SUPPLIER RC MoT

SOURCE OTHELLO PIT, HOPE

SPECIFICATION MoT SELECT GRANULAR SUB-BASE
MATERIALTYPE TEST PIT, GRAVELLY SAND

SAMPLED BY CLIENT

TESTED BY D. MEMBREVE
TEST METHOD WASHED
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o o [ ™ \“ 3 =
E 40 £ [ 4 s
= E \ \\_______ \ E =
Woan S 1.s0 @
E 30 - \- - \ E 70 =
I N —] \ 1w B
20 - < S — w U
10 £ et et B et
o -F T I ———
& 8 4 85 8 P o 5 P " g 8 g @
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GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3 75 i 100.0 100 - 100 No. 4 4,75 mm 42.9
2" 50 mm 93.5 No. 8 2.36 mm 34 .1
1 1/2n 37.5 mm 83.9 No. 16 1.18 mm 26.0
1" 25 mm 74 .1 No. 30 600 pm 14 .4 0 - 100
3/4n 19 mm 66.8 15 - 100 No. 50 300 pm 4.6 0 - 15
1/2n 12.5 mm 57.2 No. 100 150 pm 2.1
3/8" 2.5 mm 52.8 0 - 100 No. 200 75 um 1.4 O - 5
COMMENTS
TE09-18, BAG 477. SAMPLE AS RECEIVED.

Page 1 of 1 Dec 08,2009

Trow Associates Inc.

BRIAN GRAY, AScT

PER. \/V\

Reporting of these test results constitutes a testing servics only. Engineering interpretation or evaluation of test resulis is provided only on written reqfiest.
Report Syslem Software Registered 1o0: Trow Associates Inc., Bumaby




Trow Associates Inc.

7025 Greenwood Street

Burnaby, BG V5A 1X7
6804-874-1245

Kamloops Branch
250-372-5321

Y Trow

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

PROJECTNO. 091-020650-7

BC MoT, GEO & MATERIALS ENG. SOUTH
COAST

7818 6TH STREET

BURNABY, BC

V3N 4N8

TO
c.C.

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

coNTRACTOR HOPE, BC

SIEVE TEST NO. 21

cLiENT BC MoT, GEC & MATERIALS ENG.

DATE RECEIVED Nov 12,2002 paTeTESTED NOVv 18,2009 paTEsampLEp Nov 12,2009

SUPPLIER BC MoT SAMPLED BY (CIL,IENT
S0URCE OTHELLO PIT, HOPE TESTED BY E. RELAO
SPECIFICATION Mo'T' SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIALTYFE TEST PIT, GRAVELLY SAND
100 3" 2% 1" 3 %" oam it #3 HIE K0 #il #on #200 1
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GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3n 75 mm 1006.0 | 100 - 100 No. 4 4 .75 mm 56.3
20 50 T 97.2 No. 8 2.36 mm 456.1
1 1/2" 37.5 mm 94 .5 No. 16 1.18 mm 34 .4
i 25 mm 88.3 No. 30 600 um 17.3 0 - 100
3/4v 19 mm 84 .3 15 - 100 No. 50 300 pm 3.9 0 - 15
1/2n 12.5 mm 75.3 No. 100 150 um 1.1
3/8n 9.5 mm 69.2 0 - 100 No. 200 75 um 0.6 0 - 5
COMMENTS
TP09-20, BAG 448. SAMPLE AS RECEIVED,
Page 1 of 1 Dec 08,2009 Trow Associates Inc.  BRIAN GRAY, AScT PER. V\/\l

Reporting of these test resulis constitutes a testing service only. Engineering interpretation or evaluation of test resulfs is provided only on written
Report Sysiem Software Regislered to: Trow Associales Inc., Burnaby
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XTrow

Trow Associates Inc.
7025 Greenwood Street
Burhaby, BC V5A 1X7

Kamloops Branch
250-372-5321

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

604-374-1245

PROJECTNO, 091-02050-7
cLiENT BC MoT, GEO & MATERIALS ENG.

c.C.

BC MoT, GEO & MATERIALS ENG.
COAST

7818 6TH STREET

BURNABY, BC

V3N 4N8

ATTN: MR. STEVE LIKNESS

TO
SCUTH

PROJECT
OTHELLO PIT

coNTRACTOR HOPE, BC

SIEVE TEST NO. 22 DATE RECEIVED Nov 12,2009 paTeTESTED NOoVv 30,2009 pATE sampLED Nov 12,2009

SUPPLIER BC MoT SAMPLED BY CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT 25mm WGB (2 006 ) TEST METHOD WASHED
MATERIALTYPE TEST PIT, GRAVELLY SAND (CRUSHED)
3 2" % 1" 3 %o H4 2] K6 #30 #30 #100 #200
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GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3 75 mm No. 4 4 75 mm 58.2 35 - 70
2" 50 mim No. 8 2.36 mm 46,2 25 - 50
1 1/2m 37.5 mm No. 16 1.18 mm 34.0 15 - 35
v 25 mm 100.0 100 - 100 No. 30 600 pum 16.56
3/4" 19 mm 95.7 80 - 100 No. 50 300 pm 4.4 5 - 20
1/2m 12.5 mm 80.5 No. 100 150 pgm 1.7
3/8" 9.5 mm 72.9 50 - 85 No. 200 75 um 1.0 0 - b
COMMENTS
TP09-20, BAG 448. SAMPLE LAR CRUSHED. FRACTURE A = 50%, FRACTURE B = 34%.
Page 1 of 1 Dec 08,2005 Trow Associates Inc,  BRIAN GRAY, AScT PER.

ulfs is provided chly an written Eeques?.-s

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test res
Report System Sofiware Registered to: Trow Associales Inc., Burnaby




Trow Associates inc.
\l/ SIEVE ANALYSIS REPORT
g Trow Bumsby BCVaA KT privetrich 8 16 30 50 SERIES

604-874-1245

PROJECTNO. 091-02050-7
Tor CLIENT BC MoT, GEO & MATERIALS ENG.
BC MoT, GEO & MATERIALS ENG. SOUTH c.C.
COAST
7818 6TH STREET
BURNABY, BC
V3N 4N8B

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CONTRACTOR HOPE, EC

SIEVE TEST NO. 23 DATE RECEIVED Nov 12,2009 paTETESTED NOVv 18,2008 pATE sampiLED Nov 12,2009

SUPPLIER BC MoT SAMPLED BY ('L TENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIALTYPE TREST PIT, GRAVELLY SAND
a 2" A% 1" 34" AT H1 H#3 #i6 #ie #50 #100 #200
00 : —
op i\\ R %\‘ 1 10
o 80 £ — BN 120
= F 3 \L 3 ;
a ETTN ~ v TP =
60 LY [ J—40 m
- 50 F AN . \ EIP 5
o E = -
b £ 5 I \ ] E
w 0 £ 1w =
o E \ o \ . m
20 -f . [ \ 1-a O
F . \-‘.._V — =
10 £ S = — === 90
o £ - E——
5 f3 55 313 3 3 : 3 3 3 03
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3n 7h mm 100.0 100 - 100 No. 4 4 .75 mm 45.9
2" 50 mm 97.3 No. 8 2.36 mm 32.3
1 1/2n 37.5 mm 93.7 No. 16 1.18 mm 21.7
in 25 mm 87.1 No., 30 600 um 12.1 0 - 100
3/4m 1¢ T 82.0 15 - 100 No. 50 300 um 4.2 0 - 15
1/2n 12.5 mm 72.5 No. 100 150 pm 1.7
3/8n 9.5 mm 64.5 0 - 100 No. 200 75 um 1.0 0 -5
COMMENTS
TP09-21, BAG 473. SAMPLE AS RECEIVED.
Page 1 of 1 Dec 08,2009 Trow Associates Inc.  BRIAN GRAY, AScT pEr, YV N el

. - v - . . . . = 0 &
Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test results is provided only on written re@
Report System Software Registered to: Trow Asscciates Inc., Burnaby




Trow Assoclates Inc.

7025 Greenwood Street

Burnaby, BC V5A 1X7
604-874-1245

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

Kamloops Branch
250-372-5321

YTrow

PROJECTNO. 0921-02050-7
cLIENT BC MoT, GEO & MATBERIALS ENG.

C.C.

BC MoT, GEO & MATERIALS ENG. SOUTH
COAST

7818 6TH STREET

BURNABY, BC

V3N 4N8

TO

ATTN: MR. STEVE LIKNESS

PRCOJECT
CTHELLO PIT

conTRACTOR HOPE, BC

SIEVE TEST NO. 24 DATE RECEIVED Nov 12,2009 pateTestep Nov 18,2009 parte sampLen Nov 12,2009

SUPPLIER BC MoT

SOURCE OTHELLO PIT, HOPE

SPECIFICATION MoT SELECT GRANULAR SUB-BASE
MATERIAL TYPE TEST PIT, GRAVELLY SAND

SAMPLEDBY CLIENT

TESTED BY E. RELAO
TEST METHOD WASHED

3 2" %" 4 344" %o -8 # H1B H30 0 #ion #200
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Z o h ™ \ 1 W
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= 50 Y B \ EI
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= ~ = =
o 20 = \ \‘-‘_‘_‘ ‘\ = an g
3 A \\\“_ "-...__ =
10 £ et e
0 E ] [ S 100
3 88 %@ 5§ 8 . B = 2 8 5 5
P37 33 33 1 7 3 5 s 3 3
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3" 75 mm 100.0 [100 - 100 No., 4 4 .75 mm 43.3
2" 50 mm 54 .8 No. 8 2.36 mm 36.3
1 1/2" 37.5 mm 90.8 No. 16 1.18 mm 29.7
1in 25 mm 83.6 No. 30 600 um 19.0 0 - 100
3/4n 19 i 79.0 15 - 100 No. 50 300 pm 5.1 0 - 15
1/20 12.5 mm 66.5 No. 100 150 um 1.1
3/8m 9.5 mm 54.8 0 - 100 No. 200 75 um 0.5 0 - 5
COMMENTS
TP0S9-22, BAG 472. SAMPLE AS RECEIVED.
Page 1 of 1 Dec 08,2003 Trow Associates Inc. BRIAN GRAY, AScT PER. \M —

Repoarting of these test results constifutes a testing service only. Engineering interpretation or evaluation of test resul
Reparl Systemn Scftware Registered to: Trow Associales Inc., Burnaby

is provided only on written reduest.




XTrow

TO

Trow Associates Inc.

7025 Greenwood Street

Burnaby, BC V5A 1X7
604-874-1245

Kamloops Branch
250-372-5321

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

PROJECT NO, 091-02050-7
cLIENT BC MoT, GEO & MATERIALS ENG.

BC MoT, GEO & MATERIALS ENG. SOUTH
COAST

7818 6TH STREET

BURNABY, BC

V3N 4N8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLG PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 25

C.C.

DATE RECEIVED Nov 12,2002 pateTESTED Nov 25,2009 paTE sampLeDp Nov 12,2009

SUPPLIER BC MoT
SOURCE OTHELLO PIT, HOPE
SPECIFICATION MoT 25mm WGB (2006)

SAMPLED BY
TESTED BY

CLIENT
E. RELAO

TEST METHOD WASHED

MATERIALTYPE TEST PIT, GRAVELLY SAND (CRUSHED)
3 2 1R 1" a4 woan jiot B3 K16 H30 #30 #ion 200
100 ¢ .y T 0
a0 s - 1 10
o 80 ! < e A .
2 £ AN = a0 M
] E \\ < 3 o
;_:: 60 - \\:,‘R ‘«.\\ 1 40 g
E i N -
E 50 £ . = 5~ ¢ :-u'
o M-+ e - e 360 T
v E ", [T } e E =
w30 £ e e E LI
20 £ [ _‘\x\“‘\ N 380 G
10 ; Bmaaeto H.::% — o
0 -F T g0
84 35 73 ¢+ 3§ 5 3 3 3
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3n 75 mm No. 4 4.75 mm 44 .1 35 - 70
20 50 mm No. 8 2.36 mm 35.7 25 - 50
1 1/2n 37.5 mm No. 16 1.18 mm 28.5 15 - 35
in 25 mm| 100.0 |100 - 100 No. 30 600 um 18.3
3/4" 19 mim 89.7 80 - 100 No. 50 300 pm 5.2 5 - 20
1/2n i2.5 mm 67.9 No. 100 150 pm 1.4
3/8m" 9.5 mm 57.8 50 - 85 No. 200 75 um 0.8 0 -5
COMMENTS
TP0S-22, BAG 472, SAMPLE LAB CRUSHED. FRACTURE A = 61%, FRACTURE B = 39%.
MGES04; C AGG 6.3% LOSS, F AGG = 13.3% LOSS. SG & ABSORP; C AGG = 2.606 @

AGG 2.608 @ 1.05% M/C.

1.04% M/C, F

BRIAN GRAY, AScT PER. M_

Page 1 of 1 Dec 08,2009

Trow Associates Inc.

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test re?‘u[ts is ?rovided' only on written r@
Repoit System Soflware Registered to: Trow Associales Inc., Burnaby



Ti i .
WT 70r2°5w G¢;es;1c:::éiiie§tLr;gt Kamloops Branch SIEVE ANALYSIS REPORT
=g= | FOW Bumnaby, BC V5A 1X7 250-372-5321 8 16 30 50 SERIES

604-874-1245

PROJECTNO. 091-02050-7
To [ GCLENT BC MoT, GEO & MATERIALS ENG.
BC MoT, GEO & MATERIALS ENG. SOUTH ce.
COAST
7818 6TH STREET
BURNABY, BC
V3N 4N8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

cONTRACTOR HOPE, BC

SIEVE TEST NO. 26 DATE RECEIVED NOVv 12,2009 paATETESTED NOov 18,2009 pATE sampLED Nov 12,2009

SUPPLIER BC MoT SAMPLED BY (L, IENT
SOURCE OTHELI.O PIT, HOPE TESTED BY . RELAO
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIAL TYPE TEST PIT, GRAVELLY SAND
00 3" 1% 1" a3y LS T i 2 Lald #30 B0 #00 #200 0
90 R § 1 10
F e =
a0 £ ST \ CEP
Q E Y - \ E u
z P S 13 ®
17 E \ ‘\“\‘x \ = ]
5 60 = % "-s\“ \ = 40 g
E &0-F A8 s J_50
& . F * - \ E 2
o M - — 3 60 m
B a0 E \' T \ E™ =
o = \ e \ 4 E
20 . - \ -8 U©
10 £ ] e P o
u 3 o (] g ‘\‘:.D = [\ - o2} w ——— 1Eu
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERGENT GRADATION
PASSING LIMITS PASSING LIMITS
an 75 mm 100.0 100 - 100 No. 4 4,75 mm 41 .6
2n 50 mm 94 .3 No. 8 2.36 mm 30.1
1 1/2mn 37.5 mm 88.6 No. 16 1.18 mm 21.3
1n 25 mm 77 .4 No. 30 600 um 12.4 0 - 100
3/4n 19 m 71.4 15 - 100 No. 50 300 pm 6.1 0 - 15
1/2m 12.5 mm 63.7 No. 100 150 um 4.0
3/8m 9.5 mm 56.2 0 - 100 No. 200 75 um 3.1 0 - 5
COMMENTS
TP0S-24, BAG 471. SAMPLE AS RECEIVED.

Page 1 of 1 Dec 08,2009 Trow Associates Inc. BRIAN GRAY, AScT PER. A — =
Reporting of these lest resulis constitutes a testing service only. Engineering interpretation or evaluation of test reswts ig provided-only on written @
Report System Soltware Registered 1o: Trow Associates Inc., Bumaby &‘



Trow Associates Inc.
W SIEVE ANALYSIS REPORT
—— TI"OW B RO oVEA s o2 5501 8 16 30 50 SERIES

604-874-1245

PROJECTNO. 091-02050-7
To [ cLIENT BC MoT, GEO & MATERIALS ENG.
BC MoT, GEO & MATERIALS ENG. SOUTH c.C.
COAST
7818 6TH STREET
BURNARY, BC
V3N 4N8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 27 DATE RECEIVED Nov 12,2003 pate TESTED Nov 30,2009 pateEsampLep Nov 12,2008

SUPPLIER BC MoT SAMPLEDBY (CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT 25mm WGB (2006) TESTMETHOD WAGSHED
MATERIALTYPE TEST PIT, GRAVELLY SAND (CRUSHED)
" 21" LT ®"ooaa #4 3 #iE #30 #30 Rion H200
100 \ = T 0
90 £ \\ e 1 10
o 80 F e 3 20
Z wf A \\ BN 4 30 ﬁ
th E ) ™ \\“ 3 o
g 60 E \ \ m\\ E 40 E
E 50+ e S N 50
& 0 £ Bt _ S T 1-60 M
I = "*"\“__‘_“ [, b 3 =
E 30 g "___._M\‘h oy .y == — g fo %
20 £ = = e 1-80 O
= e S e ey | E
10 - e e T D
= |
0 F e 3 00
3 2 4 & 8 8 85 5 p o 8 2 & :
2 ER 2 3 W g o @ u) 5 1? -E -
E 33 3 3 3 3 3 3 3 5 E E 3
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3 75 mm No. 4 4 .75 mm 48.0 35 - 70
21 50 mm No. 8 2.36 mm 35.7 25 - L0
1 1/2" 37.5 mm No. 16 1.18 mm 25.7 15 - 35
in 25 mm | 100.0 |100 - 100 No. 30 600 um 16.1
3/4m 15 mm 97.9 80 - 100 No. 50 300 pm 8.4 5 - 20
1/2n 12.5 mm 77.3 No. 100 150 um 5.4
3/8" 9.5 mm 65.8 50 - 85 No. 200 75 pum 4.0 0 -5
COMMENTS
TP09-24, BAG 471. SAMPLE LAB CRUSHED. FRACTURE A = 83%, FRACTURE B = 63%.
SE = 79.
Page 1 of 1 Dec 08,2003 Trow Associates Inc. BRIAN GRAY, AScT PER.

Reporting of these test results constitutes a tesfing service only, Engineering interpretation or evaluation of test resuljg is provided enly on written {equest:
Report Sysiem Software Registered to: Trow Associates Inc., Burnahy




Trow Associates Inc.

7025 Greenwood Street

Burnaby, BC V5A 1X7
604-874-1245

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

Kamloops Branch
250-372-5321

XXTrow

PROJECTNO, 091-02050-7
cLiENT BC MoT, GEO & MATERIALS ENG.

C.C.

BC MoT, GEO & MATERIALS ENG. SOUTH
COAST

7818 6TH STREET

BURNABY, BC

V3N 4N8

TO

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLC PIT

coNTRACTOR HOPE, BC

SIEVE TEST NO. 28 DATE RECEIVED Nov 12,2008 pateTEsTED Nov 18,2009 paTeE sampLep Nov 12,2009

SUPPLIER BC MoT SAMPLEDBY (CLIENT
SOURCE OTHELLO PIT, HCPE TESTED BY D. MEMBREVE
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIALTYPE TEST PIT, GRAVELLY SAND
100 3 2% -0 %" s #4 w3 Rie 0 B0 #00 H200 0
N \ 1
= ) =
80 £ SN \ 120
e = L ] \ E .-
m 0E == I3 3
< 60 £ N\ [ \ 1 40 @
o g i - E z
E 50 £ , M — \ 450 A
B s L N T, \ : i
oo 360 ™
& a0 £ Y B o \ 1 E
R N e\ E =
20 £ < -4 1-80 O
o - [ — ] 3
0+ e = 00
D = -"'-..‘_ | 1']1]
d 83 83 3 & . 1 = B 2 3 :
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3 75 mm | 100.0 |100 - 100 No. 4 4 .75 mm 49.3
20 " 50 mm 96.0 No. 8 2.36 mm 41 .5
1 1/2" 37.5 mm 89,9 No. 16 1.18 mm 33.9
i 25 mm 78.9 No. 30 600 pm 25.9 0 - 100
3/4v 15 mm 72.8 15 - 100 No. 50 300 pm 18.1 0 - 15
1/2n 12.5 mm 63.9 No. 100 150 pm 13.4
3/8" 2.5 mm 58.7 c - 100 No. 200 75 pm 10.3 0 -5
COMMENTS
TP09-26, BAG 449.
Page 1 of 1 Dec 08,2009 Trow Associates Inc. BRIAN GRAY, AScT PER.m_

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test results is providad only on writt&g request. 5

Report System Software Registered to: Trow Associales Inc., Burnaby



Trow Associates Inc.
W SIEVE ANALYSIS REPORT
Kaml B h
= | FOW  D&orecnuopd Sten P 816 30 50 SERIES

604-874-1245

PROJECTNO, 021-02050-7
To [ CLENT BC MoT, GEO & MATERIALS ENG.
BC MoT, GEO & MATERIALS ENG. SOUTH cC.
COAST
7818 6TH STREET
BURNARY, BC
V3N 4N8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELL.O PIT

CONTRACTOR IOPE, BC

SIEVE TEST NO. 29 DATE REGEIVED Nov 12,2009 paTeETESTED NOov 30,2009 pATE sampLED Nov 12,2009

SUPPLIER BRC MoT SAMPLEDBY (CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT 25mm WGEER ( 2006 ) TEST METHOD WASHED
MATERIALTYPE TEST PIT, GRAVELLY SAND {CRUSHED)
100 3 2 14" 1" 3k w3 1 #3 #i6 #30 R3O #1000 #200 a
E L] 3
o0 £ \\\Q 310
o 80 £ e - 20
Z wFf N \\ N . 4- 30 ﬁ
7] o \\ \\“\ . E 2]
< 60 F \ ~ -4 m
E 50 -F - AN 380 o
& g . iy 3 -
& 40 ] e T 60 y
w30 £ e R 120 =
& 5 - - n%ﬂ“"’---l,_ E m
2 -f = =% ©
10 £ e e = 00
0 -F B — S BT
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3 75 mm No. 4 4 .75 mm 54 .0 35 - 70
24 50 mm No. 8 2.36 mm 44 .5 25 - 50
1 1/2m 37.5 mm No. 16 1.18 mm 36.3 15 - 35
0 25 mm 100.0 100 - 100 No. 30 600 um 28.0
3/4m 19 mm 95.2 80 - 100 No. 50 300 um 20,2 5 - 20
/2" 12.5 mm 75.4 No. 100 150 pm 15.5
3/8n 9.5 mm 67.5 50 - 85 No. 200 75 um 12.0 0 - &5
COMMENTS
TP0S9-26, BAG 449. SAMPLE LAB CRUSHED. FRACTURE A = 70%, FRACTURE B = 61%.
SE = 36.
Page 1 of 1 Dec 08,2009

Reporting of these test results constitules a testing service only. Engineering interpretation or evaluation of test resulig is provided only on written r
Report Syslem Software Registered lo: Trow Associates Inc., Burnaby

Trow Associates Inc.  BRIAN GRAY, AScT PER. m -
eéuest. 5



T A i Inc.
W 70!‘205""‘r Gr:es;lc:'\?éztdegtrggt Kamloops Branch SIEVE ANALYSIS REPORT
o I row Burnaby, BC V5A 1X7 250-372-5321 8 16 30 50 SERIES

604-874-1245

PROJECTNO. 091-02050-7
TO [~ CLIENT BC MoT, GEQO & MATERIALS ENG.
BC MoT, GEO & MATERIALS ENG. SOUTH c.C
COAST
7818 6TH STREET
BURNARY, BC
V3N 4NS8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CONTRACTOR HOPE, BC

SIEVE TEST No. 30 DATE RECEIVED Nov 12,2009 pateTESTED NOV 18,2009 pATE sampLED Nov 12,2009

SUPPLIER BC MoT SAMPLEDBY CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED

MATERIAL TYPE TEST PIT, GRAVELLY SAND

100 ke ' 1% 1" 2" w"ooae #1 H #16 #0 K50 #100 H200 o
oo 5\\\ i E 10
E S ’i‘g =
80 £ A e 1 20
[+ = 3y = ‘%‘ E -
| B c— [~ 30 O
] EN ™S 4 E a
E 60 - o~ X = 40 l'zl'l
E 50 - ‘\\ \‘-N l‘ 3 50 ;
Woa E - 360 T
[+ = N\ e 1’1 3 1=
o 30 £ \ =t — \ =
20 £ S et - 3 380 O
E "o e T 3
0+ = — ~=—3- %
o -F o 1006
g 88 Bas 3 8 - ' = g 2 3 3
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3n 75 mm 100.0 100 - 100 No. 4 4 .75 mm 31.7
2" 50 mm 95 .7 No. 8 2.36 mm 18.9
1 1/2" 37.5 mm 90.0 No. 16 1.18 mm 10.6
in 25 m 76.9 No. 30 600 pum 5.8 0 - 100
3/4m 19 mm | 69.3 | 15 - 100 No. 50 300 pm 3.1 0 - 15
1/2" 12.5 mm 58.2 No. 100 150 pum 2.2
3/8" 9.5 mm 49.6 0 - 100 No., 200 75 pm 1.7 C - 5
COMMENTS
TP09-27, BAG 452. SAMPLE AS RECEIVED.
Page 1 of 1 Dec 08,2009 Trow Associates Inc.  BRIAN GRAY, AScT PER.

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test resujts is provided only on written
Reparl Syslem Soflware Registered to: Trow Assaciales Inc., Burnaby &_‘



Trow Associates Inc.

7025 Greenwood Street

Burnaby, BC V5A 1X7
604-874-1245

Kamloops Branch
250-372-5321

Y Trow

8 16 30 50 SERIES

PROJECTNO, 091-02050-7
cLiENT BC MoT, GEQO & MATERIALS EN

C.C.

BC MoT, GEC & MATERIALS ENG.
COAST

7818 6TH STREET

BURNABY, BC

V3N 4N8

ATTN:; MR, STEVE LIKNESS

TO
SOUTH

PRQJECT
OTHELLO PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 31

SIEVE ANALYSIS REPORT

G.

DATE RECEIVED Nov 12,2009 pareTestep Nov 18,2009 pave sampLep Nov 12,2009

SUPPLIER RC MoT SAMPLED BY CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIALTYPE TEST PIT. GRAVELLY SAND
2 1%" 1™ 3 %" 3m" R4 H2 Hig H30 #50 #0o #200
100 : ey |
2y "‘ 3
90 - R i T = 10
o 80 £ —% - 120
= S ™ \ 3 o)
= 710 £ i\ [ 3 30 m
@ E \'\ \\““"-.q X E a
< 60 -f . 140 m
o F N I Y E =
= so-F == 4-s0
& 4k N i~ i 10 B
Woag f - 1 e M
B a0 f N - \ 14 =
E i 3 =
* 20 F \ ™~ \\ T.e0 w
E . ~J E
10 £ - e 00
= . -
‘T a8 u s & 0 - » = 2 2 5 i
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATICN
PASSING LIMITS PASSING LIMITS
3n 75 mm 100.0 100 - 100 No. 4 4 .75 mm 51.5
2n 50 mm 94.1 No. B 2.36 mm 44 .8
11/2n 37.5 mm 87.6 No. 16 1.18 mm 37.7
" 25 mim 79.8 No. 30 600 um 26.4 0 - 100
3/4n i9 mm 74 .0 15 - 100 No. 50 300 um 12.1 0 - 15
1/2n 12.5 mm 65.8 No. 100 150 pm 6.2
3/8" 9.5 mm 60.8 0 - 100 No. 200 75 um 4.3 0 - 5
COMMENTS
TP09-28, BAG 453. SAMPLE AS RECEIVED.
Page 1 of 1 Dec 08,2009 Trow Assaciates Inc.  BRIAN GRAY, ASCT PER. V]/\}

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test resylts is provided orily on written(equest.i

Repor Sysiem Saoftware Registered {o: Trow Associates Inc., Burnaby



\l/T Jrow Associates Inc. Karrloops Branch SIEVE ANALYSIS REPORT
e row Burhaby, BC V5A 1X7 250-372-5321 8 16 30 50 SERIES

604-874-1245

PROJECTNO. 091-02050-7
To [ cLiENT BC MoT, GEO & MATERIALS ENG.
BC MoT, GEO & MATERIALS ENG. SOUTH CC
COAST
7818 6TH STREET
BURNABY, BC
V3N 4N8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

conNTRACTOR HOPE, BC

SIEVE TEST NO. 32 DATE RECEIVED NOov 12,2009 paTETESTED NOV 30,2009 pATE sampLEp Nov 12,2009

SUPPLIER BC MoT SAMPLEDBY (CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT 25mm WGB (2006) TEST METHOD WASHED
MATERIALTYPE TEST PIT, GRAVELLY SAND (CRUSHED)
3" 2" 1% 1 34" wroo3E i H3 HG #30 H#a0 oo #200
100 ¢ — — 0
90 £ b 1 10
80 - ‘S‘ \ I - 20
[« B R T 3 o
2 20 £ \\\ N 120 m
2 6L ‘ o 1 0 &
o F e, E
£ 50 £ \\R\“bﬂ 2 15 3
= - ""\,, q""“*-\-.,,_ -.,‘”‘“ | A
T =S to B
B a0 L I S 1w Z
* - I~ B S 180 O
20 e ]
£ ] T~ E
0 £ e B g0
[] ‘\- Ly (o] o] - - w = [l - (2] (4] — W.—-iw-_.mil 1']0
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3 75 mm No. 4 4 .75 mm 51.9 35 - 70
20 50 mm No. 8 2,36 mm 43.8 25 - 50
1 1/2n 37.5 mm No. 16 1.18 mm 36.4 15 - 35
i 25 mm 100.0 100 - 100 No. 30 600 um 25.1
3/4v 19 mm 91.4 80 - 100 No. 50 300 pm 12.1 5 - 20
1/2n 12.5 mm 72.0 No. 100 150 um 6.6
3/8" 9.5 mm 63.9 50 - 85 No. 200 75 pm 4.5 0 -5
COMMENTS
TP09-28, BAG 453. SAMPLE LAB CRUSHED. FRACTURE A = 85%, FRACTURE B = 62%.

Page 1 of 1 Dec 08,2009 Trow Associates Inc.  BRIAN GRAY, ASeT PER. VV\—-—‘—- 3
dusst ™

Reporting of these test results constilutes a testing service only. Engineering interpretation or evaluation of test resyits is provided only on written re
Report System Soflware Registerad to: Trow Associates Inc., Burnaby &—



Trow Associates Inc.

7025 Greenwood Street

Burnaby, BC V5A 1X7
604-874-1245

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

Kamloeps Branch
250-372-5321

Y Trow

PROJECTNO, 091-02050-7

T0 [ cLENT BC MoT, GEC & MATERIALS ENG.
BC MoT, GEO & MATERIALS ENG. SOUTH c.C
COAST

7818 6TH STREET
BURNABY, BC
V3N 4N8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

cONTRACTOR HOPE, BC

SIEVE TEST NOQ. 33 DATE RECEIVED Nov 12,2009 paretestepNov 18,2009 parte samPLED Nov 12,2009

SAMPLEDBY (CLIENT

TESTEDBY D, MEMBREVE
TEST METHOD WASHED

SUPPLIER BC MoT

SOURCE OTHELLO PIT, HOPE

SPECIFICATICN MoT SELECT GRANULAR SUB-BASE
MATERIALTYPE TEST PIT, GRAVELLY SAND

100 3 2" 1% " 34 wtoo3mt Hi H3 Hig 30 #30 #{00 ¥200 0
90 %\ \ : 10
= ] E
80 | AN ™ \ 1 2o
<] N =~ \.\ E -
= 70 £ iy [~ R . 30 m
@ T ] \ 3 a
= 60 F 4] o - 40 m
E s L it B y 1 g 3
ﬁ £ \\ T X‘ S E
& 30 : \ T \ E 70 £
S - N L\ : m
20 = < ‘H\\\\“, = 20 Lo ]
w - q,:‘::“:*_"m =~ 3 on
= ... Em——
u -_ (] oy (] - - -:_ﬂ nN - m o - = 10“
h f=] -3 h w n h o i N 8 [=] % :l
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATICN
PASSING LIMITS PASSING LIMITS
3 75 mn | 100.0 [100 - 100 No. 4 4.75 mm 51.3
2" 50 mm 93.2 No. 8 2.36 mm 44 .6
1 1/2n 37.5 mm 84 .4 No. 16 1.18 mm 36.2
in 25 mm 75.5 No. 30 600 um 22.4 0 - 100
3/4n 19 mm 70.6 15 - 100 No. 50 300 pm 9.3 0 - 15
1/2n 12.5 mm 63.9 No. 100 150 pm 5.3
3/8n 9.5 mm 55.8 0 - 100 No. 200 75 um 4.0 0 -5
COMMENTS
TP09-29, BAG 470. SAMPLE AS RECEIVED.

Page 1 of 1

Dec

08,2005 Trow Associates Inc.

BRIAN GRAY, AScT

PER. M

—a

Reporting of these test resulls constitutes a testing service only. Engineering interpretation or evaluation of test results is provided oﬁly on written r

Report System Software Registered to: Trow Assaciates Inc., Burnaby

est.



| Trow Associates Inc.
| WT 70"205\"'6',::"?:; c?gtrr;.gt Kamlcops Brangh SIEVE ANALYSIS REPORT
- == | FOW Burnaby, BC VSA 17 250-372-5321 8 16 30 50 SERIES

PROJECTNO, 091-02050-7
CcLENT BC MoT, GEO & MATERIALS ENG.

C.C

BC MoT, GEO & MATERIALS ENG. SOUTH
COAST

7818 6TH STREET

BURNABY, BC

V3N 4N8

TO

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CcONTRACTOR HOPE, BC

SIEVE TEST NO. 34 DATE RECEIVED Nov 12,2009 pateTESTED Nov 18,2009 paTE sampLED Nov 12,2009

SUPPLIER BC MoT SAMPLED BY CLIENT
SOURCE OTHELLC PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIALTYPE TEST PIT, GRAVELLY SAND
3 24 1 1" 3 %ooant #4 2 Hi5 H3D H30 K00 H200
100 5 \ T 0
=N 3
a0 3 10
E NI \ E
o 80 F—% Ny o
E 70 - i [ \ 3 30 Im
1] E ~ - )
uw = \\ H"“-m.. \ = 2]
< 60 F 2 ~— T m
o e e \ 3 =
E 50 £ A e - 1 50 =
w40 g \ T \ EI ﬁ
Hoan £ \- i \ 10 E
o = 3 =
20 \\ \»\x‘, 1 00 G
10 £ et N R = ol
o _: e B ———= N
GRAVEL SIiZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3 75 o 100.0 | 100 - 100 No. 4 4,75 mm 51.4
2" 50 mm 86.2 No. 8 2.36 mm 47.8
1 1/2" 37.5 mm 80.1 No. 16 1.18 mm 42.6
1 25 mr 70.9 No. 30 600 um 26.6 0 - 100
3/4n 12 mm 66.6 15 - 100 No. 50 300 pm 6.1 0 - 15
1/2n 12.5 mm 59.9 No. 100 150 upm 1.5
3/8n 9.5 mm 56.4 0 - 100 No. 200 75 pm 0.8 0 -5
COMMENTS
TP09-31, BAG 450. SAMPLE AS RECEIVED. MICRO-DEVAL; C AGG = 9.7% LOSS, F AGG =
8.8% LOSS.
Page 1 of 1 Dec 08,2009 Trow Associates Inc. BRIAN GRAY, AScT PER. \/1/\

Reporting of these test resulis constitutes a testing service only. Engineering interpretation or evaluation of test results is provided only on written
Report Sysiem Software Registered {o: Trow Asscciales Inc., Burnaby '\

(eques—_S.



‘ Trow Associates Inc.

\I/ SIEVE ANALYSIS REPORT
| Kaml

- 1 FOW el S 816 30 50 SERIES

604-874-1245

PROJECTNO. 021-02050-7
To [ cLenTt BC MoT, GEO & MATERIALS ENG.
BC MoT, GEC & MATERIALS ENG. SCUTH c.C.
COAST
7818 6TH STREET
BURNABY, BC
V3N 4N8

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 35 DATE RECEIVED Nov 12,2002 pateTesTED Nov 18,2009 paTEsampLED Nov 12,2009

SUPPLIER BC MoT SAMPLED BY CLIENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED

MATERIALTYPE TEST PIT, GRAVELLY SAND

I 2" 1% 1 34" %" #4 Ha #G #30 #a0 Fon #200
100 0
90 s i 3- 10
o 80 \‘\\ \  pk .
C [ W N y 130 @ !
0 = \ ™ \ 3 o '
= &0 [ B = = 40 m
- - A s \ E =
E 50 - 50
= g N S \ E 2
o 40 £ 3 R \ 160 T
ﬁ 30 - g\ B o 3 70 2
2+ g — — \,, E] o
10 z . - ] ,,:::::-b—“m; 00
0 -: i [0} I = —\\‘.:B & h - ar o) — 10"
S 5 @ 5 5 m© 3 2 3 8 3 2 ks
LA I 2 2 : 3 5 5 ’
GRAVEL SIZES PERCENT GRADGATICN SAND SI1ZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3 75 mn 97.1 |100 - 100 No. 4 4 .75 mm 42 .8
20 50 mm 87.4 No. 8 2.36 mm 36.7
1 1/2" 37.5 mm 77.6 No. 16 1.18 mm 30.4
in 25 mra 67.2 No. 30 600 pm 21.79 0 - 100 !
3/4v 19 mm 62.2 15 - 100 No. 50 300 pm 10.7 0 - 15
1/2v 12.5 mm 54.3 No. 100 150 pm 4.8
3/8n 9.5 mm 50.6 g0 - 100 No. 200 75 pm 2.6 0 - 5

COMMENTS
TP09-32, BAG 447. SAMPLE AS RECEIVED. 100% PASSING 100MM SIEVE SCREEN.

Page 1 of 1 Dec 08,2009 Trow Associates Inc. BRIAN GRAY, AScT pEr. WY N e
Reporting of these test resulis constilutes a testing service only. Engineering interpretation or evaluation of test resyjts isQ)rovided’only an written

Report System Softlware Registered to: Trow Assaciales Inc., Buraaby




Trow Associates Inc.

7025 Greenwood Street

Burnaby, BC V5A 1X7
604-874-1245

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

Kamloops Branch
250-372-5321

YTrow

PROJECT NO. 091-02050-7
CLIENT BC MoT, GEO & MATERIALS ENG.

C.C.

BC MoT, GEC & MATERIALS ENG.
COAST

7818 6TH STREET

BURNABY, BC

V3N 4N8

TO
SOUTH

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLC PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 36 DATE RECEIVED Nov 12,2009 paTeTESTED NOV 18,2009 pATE SaMpLED Nov 12,2009

SUPPLIER BC MoT SAMPLEDBY ('L IENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMEBREVE
SPECIFICATION MoT SELECT GRANULAR SUB-BASE TEST METHOD WASHED
MATERIALTYPE TEST PIT, GRAVELLY SAND
200 3 EANE b 1" 34" Wwoam # 3 #iE 30 #50 #100 #200 0
90 _%\::‘“H — 1 5 10
o 80 £ T \ e,
= "\ o f \ 1w 0
4 60 -F : - - f
E 50 -F it e \ 1 5 3
& .0 L N T \ E a
o 10—+ e -0 M
o E 3 . \ E b
ol 5 g 7"z
2 ¢ 5 by —— 380 O
10 £ et W
o £ e T 100
a8 8% B & B 8 5 N = 2 g 3 i
P i3 33 313 3 3 3 3 5 3
GRAVEL SIZES PERCENT | GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3 75 mm 100.0 100 - 100 No. 4 4.75 mm 57.2
2" 50 mm 97.3 No. 8 2.36 mm 48 .7
1 1/2m 37.5 mm 93.8 No. 16 1.18 mm 40.8
1 25 mm| 86.1 No. 30 600 pm | 32.2 0 - 100
3/4m 19 mm| 80.3 | 15 - 100 No. 50 300 pm | 22.9 0 - 15
1/2" 12.5 mm 73.4 No. 100 150 pm 16.4
3/8" 9.5 mm 68.3 0 - 100 No. 200 75 pm 12.4 0 - 5
COMMENTS
TP09-33, BAG 446, SAMPLE AS RECEIVED.
Page 1 of 1 bec 08,2009 Trow Associates Inc. BRIAN GRAY, AScT per YN

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test resylts is provided, only on written réquest. :
Report System Scfiware Registerad lo: Trow Associales Inc., Burnaby




T i .
\V row Associates Inc. Karmloops Branch SIEVE ANALYSIS REPORT
g row Burnaby, BC V5A 1X7 250-372-5321 8 16 30 50 SERIES

604-874-1245

PROJECT NO, 091-02050-7
B CLENT BC MoT, GEO & MATERIALS ENG.
BC MoT, GEO & MATERIALS ENG. SOUTH ce
COAST
7818 6TH STREET
BURNABY, BC
V3N 4N8

ATIN: MR. STEVE LIKNESS

TO

PROJECT
OTHELLO PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 37/ DATE RECEIVED Nov 12,2009 paTE TESTED NOv 30,2009 paTeE sampLep Nov 12,2009

SUPPLIER BC MoT SAMPLEDBY CI,IENT
SOURCE OTHELLO PIT, HOPE TESTED BY D. MEMBREVE
SPECIFICATION MoT 25mm WGB (2006) TEST METHOD WASHED
MATERIAL TYPE TEST PIT, GRAVELLY SAND (CRUSHED)
100 3" 2 1% 1" 34" F R T #d #I #6 H30 #30 oo K200 0
g0 2 Y*;\Q‘* =] E 10
o 80 F i 3 20
= L A \\ S I3 m
n : N : 5
E 60 E '\\ -““‘-\ ,.,“\ = 40 g
E 50 £ - R $-s0
§ o _ S . s N w3
w30+ ) e :“Q‘M EnRLI-
20 £ T e 3w O
F ™ | ™ MR'““—». _ M“‘E
LU c g s
0-f e W3 40D
a & 9 B a 7 g A o > g 8 3 E
GRAVEL SIZES PERCENT GRADATICN SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3 75 mm No. 4 4 .75 mm 54 .8 35 - 70
20 50 mm No. 8 2.36 mm 46 .4 25 - 50
1 1/2v 37.5 mm No. 16 1.18 mm 38.8 15 - 35
in 25 mm 100.0 100 - 100 No. 30 600 um 31.2
3/4v 19 mm 93.7 80 - 100 No. 50 300 pum 22 .8 5 - 20
1/2" 12.5 mm 72.6 No. 100 150 um 16.8
3/8" 9.5 mm | 66.5 | 50 - 85 No. 200 75 pm | 12.8 0 - 5
COMMENTS
TP09-32, BAG 446. SAMPLE LAB CRUSHED. FRACTURE A = 88%, FRACTURE B = 66%.
MICRO-DEVAL; C AGG = 12.5% LOSS, F AGG = 14.0% LOSS.
Page 1 of 1 Dec 08,2003 Trow Associates Inc.  BRIAN GRAY, AScT PER. M

Reporting of these test results constitutes a testing service only. Engineering interpretation or svaluation of test results is provided only on written

Report System Software Registered to: Trow Assaciales Inc., Burnaby




Trow Associates Inc.

7025 Greenwood Street

Burnaby, BC V5A 1X7
604-874-1245

SIEVE ANALYSIS REPORT
8 16 30 50 SERIES

Kamloops Branch
250-372-5321

- ¥Trow

PROJECTNO., 091-02050-7
cLIENT BC MoT, GEO & MATERIALS ENG.

C.C

BC MoT, GEO & MATERIALS ENG. SOUTH
COAST

7818 6TH STREET

BURNABY, BC

V3N 4N8

TO

ATTN: MR. STEVE LIKNESS

PROJECT
OTHELLO PIT

CONTRACTOR HOPE, BC

SIEVE TEST NO. 38 DATE RECEIVED Nov 12,2002 pateTEsTED Nov 18,2009 paTE sampLeD Nov 12,2009

SAMPLED BY CLIENT
TESTED BY D. MEMBREVE
TEST METHOD WASHED

SUPPLIER BC MoT

SOURCE OTHELLO PIT, HOPE

SPECIFICATION MoT SELECT GRANULAR SUB-BASE
MATERIALTYPE TEST PIT, GRAVELLY SAND

100 3" 2" 1R" 1" 3" wtooa # &3 #5 #30 H50 Hoo #200 a
an _?\\" i : 10
E “-\ E
g0 £ AN = \' =
o EN =~ E -
0 g \‘\ ™ \ 3 o
L= W 1] - 4 ] = 40 m
ol \ \ : 3
E 50 - 3 55
E E \\ wx""‘u \ E ﬁ
I = 150 M
B 50 E N N \ Tm =
o g N ~ | E m
2 ¢ < = - -8 ©
0 £ N == ~_ = g 0
l] '1: [2.] (4] [ ] ‘A“(‘D 1=y N — mw_‘-_: 1["]
GRAVEL SIZES PERCENT GRADATION SAND SIZES AND FINES PERCENT GRADATION
PASSING LIMITS PASSING LIMITS
3 75 mm 100.0 100 - 100 Ne. 4 4.75 mm 43.0
20 50 mim 94 .5 No. 8 2.36 mm 34 .8
1 1/2v 37.5 mm 85.6 No. 16 1.18 mm 26.7
in 25 mm 74 .4 No. 30 600 um 14.8 0 - 100
3/4n 19 mm| 68.4 | 15 - 100 No. 50 300 pm 4.0 0 - 15
1/2" 12.5 mm 61.3 No. 100 150 um 1.7
3/8" 9.5 mm 54 .46 0 - 100 No. 200 75 pm 1.1 0O - 5
COMMENTS
TP02-35, BAG 445. SAMPLE AS RECEIVED. MICRO-DEVAL; C AGG = 8.8% LOSS, F AGG =
11.5% LOSS.

Page 1 of 1

Dec 08,2009

Trow Associates Inc.

BRIAN GRAY, AScT

pEr._ NV
Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test resylts is provided only,on wr]tt

Report System Software Registered to: Trow Associales Inc., Burnaby




AMEC Environment & Infrastructure

#110 - 18568 - 96th Avenue
Surrey British Columbia
Canada, V4N 3P9

Tel: 604-295-8657

Fax: 604-295-8658

CLIENT: Ministry of Transportation & Infrastructure

SIEVE ANALYSIS REPORT

310 - 1500 Woolridge St.

Project Number

amec®

: VA06707-114

Date: April 11, 2014

Coquitlam, BC V3K 0B8 Client P.O.:
ATTN: Terence Lai
PROJECT: Othello Pit- Fraser Valley District
8 ° GRADATION CHART 5 &  Lab Number: L4955
100.0 ? \
90.0 {LID \ Date Sampled: Sampled by MOTI
‘\ \ Date Received: 24-Mar-14
% 80.0 \ \ Date Tested: 2-Apr-14
§ 70.0 \ \ Sampled By: MOTI
2 0.0 \ \ Tested By: William M.
a \ ¢ \
£ 500 v TP/TH No.: TH14-1
8 ‘ i A Bag No.: 728
e 400 t .-
u ‘\ \ \ Material Type: Pit Run
S0.0 \ (T Sample No.: 1
200 \ NER
“—
10.0 \\ N
0.0 N
geg2 K2R £ 8 2 g 2 o p
- o - < Y - o g
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || [Sand Sizes And| Percent Gradation Limits
(mm) Passing | Lower  Upper ||| Fines (mm) | Passing | Lower _Upper ]
100 100 | 4.75 46 -
75 | 100 | 100 - 100 | 2.36 40 | -
50 92 - 1.18 32 -
375 86 | - M o8 | 21 0 - 100
5 [ 76 | _ 03 | 109 | o - 15
19 | 68 15 100 015 | 71 | -
12.5 | e | B 0.075 5.5 0o - 5
9.5 57 0 100
Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117

Prepared By: Giti Ghorbanian
Senior Materials Technologist

Plotted to Table 202-C SGSB gradation specification

Reviewed By:

Daniel St-Pierre, M.Sc., PE, P.Eng.

Senior Civi

| Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & infrastructure
#110 - 18568 - 96th Avenue

Surrey British Columbia

Canada, V4N 3P9

Tel: 604-295-8657

Fax: 604-295-8658

CLIENT: Ministry of Transportation & Infrastructure
310 - 1500 Woolridge St.
Coquitlam, BC V3K 0B8

ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District

SIEVE ANALYSIS REPORT

Project Number
Date
Client P.O.:

amec®

: VA06707-114
: April 11, 2014

GRADATION CHART

8 ) _ e &  Lab Number: L4946
100.0 ? \
90.0 LM \ Date Sampled: Sampled by MOTI
AN \ Date Received: 24-Mar-14
80.0 . 1-Apr-14
s \ ‘ﬂ \ Date Tested: pr:
o 700 \ v Sampled By: MOTI
5 \ | \ Tested By: William M.
@ 600
n<_ \ \\ \
g5 0 v \ TP/TH No.: TH14-1
g 400 \ X \ Bag No.: 719
a \ N[ Material Type: Pit Run
80.0 \ \ !\ Sample No.: 2
200 \ A\
\ ™~
10.0 N Supt
0.0 N
QWL QW WO VW 0 © © © @ w0 0
TR T de 58 2 e ° 508
o
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || [Sand Sizes And| Percent Gradation Limits
(mm) Passing | Lower Upper Fines (mm) Passing | Lower Upper
100 100 | - I 475 52 -
75 | 100 100 - 100 2.36 49 | -
| 50 94 B | AT | a3 - o
| 375 91 | - 0.6 32 0 - 100
| 25 | 80 | - | 0.3 178 | 0 - 15
19 | 78 | 15 - 100 fff o015 | 16 | -
| 125 65 | - 0.075 9.2 0o - 5
9.5 61 0 - 100
Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117

Prepared By: Giti Ghorbanian

Plotted to Table 202-C SGSB gradation specification

Senior Materials Technologist

Reviewed By:

DO s ——

Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

Surrey British Columbia

Canada, V4N 3P9

Tel: 604-295-8657

Fax: 604-295-8658

CLIENT: Ministry of Transportation & Infrastructure

SIEVE ANALYSIS REPORT

amec®

Project Number:

VA06707-114

310 - 1500 Woolridge St. Date: April 11,2014
Coquitlam, BC V3K 0B8 Client P.O.: 156CS0670
ATTN: Terence Lai
PROJECT: Othello Pit- Fraser Valley District
8 o  GRADATION CHART - 5 Lab Number: L4963
100.0 ? ‘
90.0 \\ . | Date Sampled: Sampled by MOTI
\ “\\ \ Date Received: 24-Mar-14
z 80.0 \ ‘\ ‘ Date Tested: 27-Mar-14
§ 70.0 \.\ ) Sampled By: MOTI
g 60.0 \i Tested By: William M.
a \ 3
£ 500 \ N TP/TH No.: TH14-1
1T 1 \ ‘ .
e - 1 Bag No.: 769
E 40.0 \ v X
a \ \ \ Material Type: Pit Run
30.0 y Sample No.: 3
\ ample No.:
\ \
20.0 0 \
\  HRES
10.0 N <317
0.0 " amus? ]
R B2R2 g R 8§ & g 2 2
- ® =@ ~ ai - © ° s g
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || [Sand Sizes And| Percent Gradation Limits ||
(mm) Passing | Lower _ Upper Fines (mm) | Passing | Lower _Upper |
100 | 100 - 4.75 42 -
75 100 100 - 100 f|| 236 36 | -
50 95 | - | 1.18 26 -
375 | 89 | -] 06 | 14 | o - 100
25 80 | - | 03 | 55 | o0 - 15
19 | 73 | 15 - 100 [ 0.5 | 82 | - i
125 | e2 | - 0075 | 25 0o - 5
9.5 55 0 - 100 )
Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117

Plotted to Table 202-C SGSB gradation specification

Prepared By: Giti Ghorbanian
Senior Materials Technologist

Reviewed By:

Daniel St-Pierre, M:Sc., PE, P.Eng.

Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.

The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

Surrey British Columbia
Canada, V4N 3P9

Tel: 604-295-8657

Fax: 604-205-8658 SIEVE ANALYSIS REPORT
CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114
310 - 1500 Woolridge St. Date: April 11, 2014
Coquitlam, BC V3K 0B8 Client P.0O.: 156CS0670

ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District

GRADATION CHART

8 e - S S  Lab Number: L4954
100.0
9.0 ) \ Date Sampled: Sampled by MOTI
‘ N 1 Date Received: 24-Mar-14
80.0 HHH\
@ \ 3 \ Date Tested: 27-Mar-14
@ 700 \ . Sampled By: MOTI
2 o0 \ \ \ Tested By: William M.
g \ : !
£ 500 X N ‘ TP/TH No.: TH14-1
S 400 ‘ : \ Bag No.: 205
a \ \ Material Type: Pit Run
30.0 \ i Sample No.: 4
20.0 D \
\\ ~
10.0 S N ~J1]
0.0 )
oW O Lo uvuw wn O [oe] © (3] 0 w
S~ vy N7 ao ~ ] =] =} - N
— o - <t o Ll o g
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || [Sand Sizes And| Percent Gradation Limits
(mm) Passing | Lower _ Upper ||| Fines (nm) | Passing | Lower Upper
100 100 | - 475 | 4 | -
75 97 100 - 100 Il 236 | 37 |
s0 | 9 | - | 118 | 29 | - B
375 | 91 | - i 06 | 17 | o - 100
| 25 8 | - | 03 | 76 | 0 - 15
19 7% | 15 - 100 jf o015 | 4.6 -
125 | 65 | - 0.075 3.5 0 = 5
L o5 57 0 - 100

Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117
Plotted to Table 202-C SGSB gradation specification

Prepared By: Giti Ghorbanian Reviewed By: WA}JM@

Senior Materials Technologist Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue
Surrey British Columbia

Canada, V4N 3P9
Tel: 604-295-8657
Fax: 604-295-8658

amec®

SIEVE ANALYSIS REPORT

CLIENT: Ministry of Transportation & Infrastructure

ATTN: Terence Lai

310 - 1500 Woolridge St.
Coquitlam, BC V3K 0B8

PROJECT: Othello Pit- Fraser Valley District

Project Number: VA06707-114
Date: April 11, 2014
Client P.O.: 156CS0670

GRADATION CHART

8 ° - S S Lab Number: L4947
100.0 qw
90.0 \‘ \ Date Sampled: Sampled by MOTI
| Date Received: 24-Mar-14
3 800 \ \ Date Tested: 27-Mar-14
@ 700 .\ v Sampled By: MOTI
- o
g 60.0 ,_\ \\ Tested By: William M.
o \ N
z 500 ) \ TP/TH No.: TH14-1
! .
E 40.0 . \ Bag No.: 296
o \ | Material Type: Pit Run
s \ \ J i Sample No.: 5
20.0 \ \
\\ N
10.0 \ }\ ~1]
0.0 A ]
S8R BrR2 Q2 © 8 2 g 2 2 »
- & ¥ ¢ N o= ° ° 3 S
‘SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || |[Sand Sizes And| Percent Gradation Limits ]]
(mm) Passing | Lower _ Upper Fines (mm) | Passing | Lower Upper |
100 100 | - ] 4.75 49 -
75 100 100 - 100 2.36 42 | -
50 96 - ] 118 | 33 | -
375 1 92 | - Ilf o 20 0o - 100
25 | 8 | - I o3 | 78 | o - 15
19 | 75 15 - 100 ff o015 | 45 | - - L s
125 | 67 | o re 0.075 3.5 0o - 5
9.5 61 0 - 100
Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117

Prepared By: Giti Ghorbanian

Senior Materials Technologist

Plotted to Table 202-C SGSB gradation specification

'Reviewed By: Mk%;_ﬁ
Daniel St-Pierre, M.Sc., PE, P.Eng.

Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure

#110 - 18568 - 96th Avenue
Surrey British Columbia
Canada, V4N 3P9

Tel: 604-295-8657

Fax: 604-295-8658

SIEVE ANALYSIS REPORT

CLIENT: Ministry of Transportation & Infrastructure

Project Number:

amec®

VA06707-114

310 - 1500 Woolridge St. Date: April 11,2014
Coquitlam, BC V3K 0B8 Client P.O.: 156CS0670
ATTN: Terence Lai
PROJECT: Othello Pit- Fraser Valley District
8 o GRADATION CHART 5 & Lab Number: L4956
100.0 qr@ :
90.0 \‘ \ \ Date Sampled: Sampled by MOTI
AN \ Date Received: 24-Mar-14
9 80.0 \ \ Date Tested: 29-Mar-14
@ 700 \ R \ Sampled By: MOTI
§ s00 \ \ \ Tested By: William M.
’ \
[- %
= 500 \'\ X \ TP/TH No.: TH14-2
E 40.0 ; \ Bag No.: 207
o \ \ Material Type: Pit Run
30.0 \ \ ! Sample No.: 1
200 UER
\ < ]
10.0 \\ ]~
0.0 A A
gegLge g g g 2 o8 3 2o p
- ™ -~ ~ o - o g
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits [| [Sand Sizes And| Percent Gradation Limits
(mm) Passing | Lower Upper Fines (mm) Passing | Lower Upper
100 | 100 | . [ 475 43 -
| 75 | 100 | 100 - 100 | 2.36 | 38 -
50 | e8 | - 1.18 30 | -
315 | e | - il  os 19 | o -
25 N 82 | S N 03 | %4 | O -
19 | 72 | 15 - 100 jff 015 | 55 | -
1t2s | 61 | 0 - 0.075 4.1 [
9.5 54 0 - 100
Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117

Plotted to Table 202-C SGSB gradation specification

W&@kw

Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Prepared By: Giti Ghorbanian
Senior Materials Technologist

Reviewed By:

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

Surrey British Columbia
Canada, V4N 3P9

Tel: 604-295-8657

Fax: 604-295-8658 SIEVE ANALYSIS REPORT
CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114
310 - 1500 Woolridge St. Date: April 11,2014
Coquitlam, BC V3K 0B8 Client P.O.: 156CS0670

ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District

GRADATION CHART

8 o - 5 & Lab Number: L4950
100.0 ?
00.0 JHM \ Date Sampled: Sampled by MOTI
‘\ N \ Date Received: 24-Mar-14
e COMINTTN \ Date Tested: 29-Mar-14
§ 70.0 \ R : Sampled By: MOTI
g \ \ \ Tested By: William M.
@ 600 N ‘
o \
£ 500 y \ \ TP/TH No.: TH14-2
§ 200 “ N \ Bag No.: 208
o \ N \ Material Type: Pit Run
30.0 \ )J\ i Sample No.: 2
20.0 \ ‘
10.0 \\ N>+ ~
\ g
se8peTgs £ § 2§ 3 £ o
o
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || [Sand Sizes And| Percent Gradation Limits “
(mm) Passing | Lower  Upper Fines (mm) | Passing | Lower Upper |
[ 100 100 - I a75 55 | -
75 | 100 | 100 - 100 236 | 50 | -
50 | ez | - I 118 a3 | =
| 375 90 | - I e | 22 | o - 100
25 I 1 I . — 03 | 96 | 0 - 15
19 | 74 | 15 - 100 g§f 015 | 47 | =
125 | e | - 0.075 3.1 o - 5
9.5 62 0 - 100

Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117
Plotted to Table 202-C SGSB gradation specification

\
Prepared By: Giti Ghorbanian Reviewed By: WM

Senior Materials Technologist Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue
Surrey British Columbia

Canada, V4N 3P9
Tel: 604-295-8657

Fax: 604-295-8658

SIEVE ANALYSIS REPORT

CLIENT: Ministry of Transportation & Infrastructure

amec®

Project Number:

VA06707-114

310 - 1500 Woolridge St. Date: April 11,2014
Coquitlam, BC V3K 0B8 Client P.O.: 156CS0670
ATTN: Terence Lai
PROJECT: Othello Pit- Fraser Valley District
8 =) GRADATIOT‘_ CHART 5 &  Lab Number: L4949
100.0 Q ‘
90.0 \ Date Sampled: Sampled by MOTI
\ \ Date Received: 24-Mar-14
9 80.0 \ Date Tested: 26-Mar-14
@ 700 \ - \ Sampled By: MOTI
Z \ ™ \ Tested By: William M.
] 60.0 \ oo 1
a
z 500 \ X \ TP/TH No.: TH14-2
% 40.0 \ \ \‘ Bag NO.: 209
o \ \ Material Type: Pit Run
S0.0 \ i Sample No.: 3
20.0 \!
\\ b ]
10.0 s
\ v
0.0 N p
O OwWw Lo unw w © @ © (a2} wn w
eh O N7 g N 2 T o o = 0§
[} - < [} -~ o S
SIEVE SIZE (mm)
|| Gravel Sizes | Percent | Gradation Limits || [Sand Sizes And| Percent Gradation Limits
(mm) Passing | Lower  Upper Fines (mm) | Passing | Lower Upper
{t 100 100 | - 4.75 5 | - j
75 | 100 100 - 100 | 2.36 56 -
i 50 | 94 - 1.18 | 50 -
375 91 | - 0.6 35 0 - 100
25 83 - ff o3 | 13 0 - 15
19 77 | 15 - 100 fff o015 | 58 | -
125 | 1| =] 0.075 4.4 0o - 5
9.5 66 0 - 100
Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117

Prepared By: Giti Ghorbanian
Senior Materials Technologist

Plotted to Table 202-C SGSB gradation specification

Reviewed By:

Daniel St-Pierre, M.Sc., PE, P.Eng.

Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

Surrey British Columbia
Canada, V4N 3P9

Tel: 604-295-8657

Fax: 604:285,8658 SIEVE ANALYSIS REPORT
CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114
310 - 1500 Woolridge St. Date: April 11,2014
Coquitlam, BC V3K 0B8 Client P.O.: 156CS0670

ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District

8 0" 5 *RACATION CHART s & Lab Number: L4957
100.0 Qyfey ol
90.0 \‘ \ Date Sampled: Sampled by MOTI
\ \ Date Received: 24-Mar-14
< 800 \ \ Date Tested: 7-Apr-14
@ 700 \ \ Sampled By: MOTI
2 \ \ \ Tested By: Wiliam M.
@ 600 i
o \
E 50.0 \ \ TP/TH No.: TH14-3
9 400 Ny Bag No.: 210
a \ \ Material Type: Pit Run
300 \ | Sample No.: 1
20.0
N NV
10.0 N ~JI7
0.0
8RB L2 I B 8 2 ¢ 2 v
- ) - < oi - S g
SIEVE SIZE (mm)
[ Gravel Sizes | Percent | Gradation Limits ISand Sizes And| Percent Gradation Limits
(mm) Passing | Lower Upper Fines (mm) Passing | Lower Upper
[ 100 T 100 | - I a7 64 | -
| 75 | 100 | 100 - 100 || 2.36 | 59 | -
| 50 | 99 - o 1.18 _ 50 1 -
37.5 | 98 | ! i 06 37 o - 100
[ 25 1o | - 03 | 23 | 0 - 15
1% | 8 | 15 - 100 fi} o016 | 5 | = -
B 12.5 87 S 0.075 11 0 - 5
ﬂ 9.5 79 0__- 100 |

Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117
Plotted to Table 202-C SGSB gradation specification

Prepared By: Giti Ghorbanian Reviewed By: 2
Senior Materials Technologist Daniel St-Pierre, M.St., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

Surrey British Columbia

Canada, V4N 3P9

Tel: 604-295-8657

amec®

Fax: 604-205-8658 SIEVE ANALYSIS REPORT

CLIENT: Ministry of Transportation & Infrastructure
310 - 1500 Woolridge St.
Coquitlam, BC V3K 0B8
ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District

Project Number:
Date:
Client P.O.:

VA06707-114
April 11, 2014
156CS0670

GRADATION CHART

8 ° ~ 5 S  Lab Number: L4948
100.0 Q \
0.0 1LA 1 Date Sampled: Sampled by MOTI
‘\ \ Date Received: 25-Mar-14
% 80.0 \ ‘EN\ ‘ Date Tested: 7-Apr-14
@ 700 \ N . Sampled By: MOTI
2 oo \ \ Tested By: Wiliam M.
2 \ 1k
E 50.0 \ N | TP/TH No.: TH14-3
g 400 \ Bag No.: 680
i i 0 Material Type: Pit Run
0.0 \ Sample No.: 2
20.0
\ N
10.0 A \“\2“
N S
0.0 A -
8RRB2&R2J2 £ 8 2 g 2 v p
- 5} - < o — =} g
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || [[Sand Sizes And| Percent Gradation Limits
(mm) Passing | Lower  Upper Fines (mm) | Passing | Lower Upper
100 T 100 i T 4.75 70 - .
| 75 | 100 | 100 - 100 [ 236 | e8| -
| 50 | e8 | . 118 . e | - 7
375 | 94 | - Bl 0.6 | 45 0 - 100
| 25 | 87 - 03 | 24 | o - 15
19 | 8 | 15 - 100 i) o015 [ 14 [ -
| 125 | 78 | - | 0.075 10 0 - 5
9.5 76 | 0 - 100 e 8

Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117
Plotted to Table 202-C SGSB gradation specification

Prepared By: Giti Ghorbanian
Senior Materials Technologist

Reviewed By: W

Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

Surrey British Columbia

Canada, V4N 3P9

Tel: 604-295-8657

Fax: 604-295-8658

SIEVE ANALYSIS REPORT

CLIENT: Ministry of Transportation & Infrastructure
310 - 1500 Woolridge St.
Coquitlam, BC V3K 0B8

ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District

amec®

Project Number: VA06707-114
Date: April 11, 2014
Client P.O.: 156CS0670

GRADATION CHART

8 ° _ 5 &  Lab Number: L4951
100.0 Qe l
90.0 \‘ R \ Date Sampled: Sampled by MOT!I
\ \Q \ Date Received: 24-Mar-14
& 80.0 \ P\ Date Tested: 25-Mar-14
§ 70.0 \.\ \ Sampled By: MOTI
g 60.0 “t \ Tested By: William M.
o \ \
E 500 3 .: TH14-
z ’ \‘ ;\ \ TP/TH No.: TH14-3
g 400 : \ Bag No.: 682
i 15 \ Material Type: Pit Run
30.0 \ ‘\‘ Sample No.: 3
20.0 \ N
AN NG
10.0 N -
0.0 A :
SRB2R2 22 B 8 & ¢ 2 v p
- & ¥ ¢ 4 = ° ° 3 S
SIEVE SIZE (mm)
I Gravel Sizes | Percent | Gradation Limits || [Sand Sizes And| Percent Gradation Limits
(mm) Passing | Lower __Upper Fines (mm) Passing | Lower Upper
100 | 100 | - | 4.75 46 | -
75 | 100 100 - 100 | 2.36 33 | -
50 1 99 - 11 1.18 2 | -
37.5 93 | - 0.6 | 18 |0 =
25 . 8 | = 03 111 ] 0 -
i 19 | 77 | 15 - 100 Jff 0.5 72 -
[ 125 67 | - 0.075 61 | o -
9.5 _60 0 - 100 B
Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117

Plotted to Table 202-C SGSB gradation specification

Prepared By: Giti Ghorbanian

Senior Materials Technologist

Reviewed By:

AN

Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

Surrey British Columbia
Canada, V4N 3P9

Tel: 604-295-8657

Fex: 604;285-8658 SIEVE ANALYSIS REPORT
CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114
310 - 1500 Woolridge St. Date: April 14, 2014
Coquitlam, BC V3K 0B8 Client P.O.: 156CS0670

ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District

GRADATION CHART

8 ) - 5 S  Lab Number: L4958
100.0 Q ‘
90.0 ' \ Date Sampled: Sampled by MOTI
‘\ \ Date Received: 25-Mar-14
@ 80.0 \ | Date Tested: 2-Apr-14
§ 70.0 \.\ v Sampled By: MOTI
2 0.0 \ . \\ Tested By: William M.
a
% 50.0 v " 1 TP/TH No.: TH14-3
2 400 b \ Bag No.: 683
& i R \ Material Type: Pit Run
30.0 \ N8 i Sample No.: 4
200 AN
N < Do~
100 N ~4T
0.0 N
QW oW VWO VWY 0 © ) © ) 0 T
PP ST e T d 5 ° S 58
o
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || [Sand Sizes And| Percent Gradation Limits ||
(mm) Passing | Lower _ Upper Fines (mm) | Passing | Lower Upper I
[ 100 T 100 | - ' 475 | 38 | -
75 | 100 100 - 100 [ 236 35 | -
| 50 | o1 | - | 118 | 3| -
| 875 | 83 | - |f 06 | 26 | o - 100
25 68 | - g o3 ;2 | 0 - 15
19 61 | 15 - 100 §if o018 | 15 | -
125 | &1 | - i 0.075 12 0 0 5
9.5 46 0 - 100

Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117
Plotted to Table 202-C SGSB gradation specification

A J
Prepared By: Giti Ghorbanian Reviewed By: %Am\:\

Senior Materials Technologist Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue
Surrey British Columbia
Canada, V4N 3P9

Tel: 604-295-8657

Fax: 604-295-8658

CLIENT: Ministry of Transportation & Infrastructure
310 - 1500 Woolridge St.
Coquitlam, BC V3K 0B8

ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District

amec®

SIEVE ANALYSIS REPORT

Project Number: VA06707-114
Date: April 11, 2014
Client P.O.: 156CS0670

GRADATION CHART

8 o . S S  Lab Number: L4959
100.0 Qy \; ‘
90.0 \‘ \ Date Sampled: Sampled by MOTI
\ \ Date Received: 24-Mar-14
< 80.0 \ \;\ | Date Tested: 25-Mar-14
@ 700 \ v Sampled By: MOTI
% \ \ \ Tested By: William M.
9 600 \ i
a \
E 50.0 X | TP/TH No.: TH14-4
S 400 ‘ \ Bag No.: 684
W \ \ Material Type: Pit Run
30.0 \ ‘\ Sample No.: 1
20.0 \‘ N \
\ S~
10.0 N ‘Q:.:
\ [
0.0
g 282 22 R 8 2 ¢ 9 2 ¢
- & ¥ a4 - ° ° & S
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || [Sand Sizes And| Percent Gradation Limits
(mm) Passing | Lower Upper Fines (mm) Passing | Lower Upper
100 T 100 ] -] 4.75 39 -
i 75 100 | 100 - 100 ff 236 | 34 | -
50 | 95 - I 118 | 25 -
37.5 94 | - } 06 18 | 0 - 100
2 | 8 [ - I o3 | 14 [ o - 15
19 | 76 [ 15 - 00 Jf 015 | 1 | -
| 125 | 64 - 0.075 9.5 0o - 5
9.5 56 0 - 100
Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117

Plotted to Table 202-C SGSB gradation specification

Prepared By: Giti Ghorbanian
Senior Materials Technologist

Reviewed By:

bﬁu&}b@

Daniel St-Pierre, M.8c., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

Surrey British Columbia

Canada, V4N 3P9

Tel: 604-295-8657

Fax: 604-295-8658

amec®

SIEVE ANALYSIS REPORT

CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114

310 - 1500 Woolridge St. Date: April 11,2014
Coquitlam, BC V3K 0B8 Client P.O.: 156CS0670
ATTN: Terence Lai
PROJECT: Othello Pit- Fraser Valley District
8 o GRADAT'OE il S S  Lab Number: L4960
100.0 Qp ‘
90.0 ‘ b{ | Date Sampled: Sampled by MOTI
\ \ Date Received: 24-Mar-14
< 80.0 \ Ei:\ ‘ Date Tested: 25-Mar-14
@ 700 \ 1 Sampled By: MOTI
= VY \ Tested By: William M.
g 60.0 \ \ i
& 500 \ N | TP/TH No.: TH14-4
€ 400 ) 1 Bag No.: 685
a ‘\ \ Material Type: Pit Run
300 \ { ) Sample No.: 2
20.0 \‘ \\‘
10.0 . 3
0.0 A rf
gRB2R2 92 £ 8§ 2 g 2 v o
- 2} - < o - o g
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || [[Sand Sizes And| Percent Gradation Limits
(mm) Passing | Lower _ Upper Fines (mm) Passing | Lower Upper
100 100 - Tl a5 41 -
75 100 100 - 100 | 2.36 36 -
50 93 - 1.18 30 - B
375 | 90 - 1 0.6 | 22 0 - 100
25 8 S - 03 14 o - 15
19 | 75 | 15 - 100 jf o015 | 80 | -
125 | € | = - | 0.075 5.6 0o - 5
9.5 55 0 - 100
Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117

Plotted to Table 202-C SGSB gradation specification

Prepared By: Giti Ghorbanian
Senior Materials Technologist

\

Reviewed By: M«LMJ
Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

Surrey British Columbia

Canada, V4N 3P9

Tel: 604-295-8657

Fax: 604-295-8658

amec®

SIEVE ANALYSIS REPORT

CLIENT: Ministry of Transportation & Infrastructure
310 - 1500 Woolridge St.
Coquitlam, BC V3K 0B8
ATTN: Terence Lai

Project Number: VA06707-114
Date: April 14,2014
Client P.O.: 156CS0670

PROJECT: Othello Pit- Fraser Valley District

GRADATION CHART

8 ° = 5 &  Lab Number: L4961
100.0 Qf \
90.0 \‘ ' \ Date Sampled: Sampled by MOTI
\ \Q \ Date Received: 25-Mar-14
s 80.0 \ \il ‘ Date Tested: 27-Mar-14
@ 700 \ Sampled By: MOTI
2 600 \ \ \ Tested By: William M.
s \: \
:.z: 50.0 \ ‘ TP/TH No.: TH14-4
S o \ Ny | \ Bag No.: 689
& ‘\ \ Material Type: Pit Run
30.0 \ N“ t Sample No.: 3
\ wNEB
20.0 n
10.0 \\ N
\
0.0
S8R B2E2 Qg R 8 & g g ¢ g
- 5 ¥ i 4 - ° ° 5 g
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || [|[Sand Sizes And| Percent Gradation Limits
(mm) Passing | Lower Upper Fines (mm) Passing | Lower Upper
[ 100 1 100 - » 4.75 2 [
75 | 100 | 100 - 100 2.36 37 |
50 | 97 | - 1.18 3 | 7
| 375 93 - 06 21 0 - 100
| 25 | 84 12 | o0 - 15
19 | 74 80 | -
| 125 | 63 6.4 0o - 5
9.5 55
Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117

Plotted to Table 202-C SGSB gradation specification

Reviewed By: W

Prepared By: Giti Ghorbanian

Senior Materials Technologist Daniel St-PierrH, M.Sc., PE, P.Eng.

Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

Surrey British Columbia
Canada, V4N 3P9 am e

Tel: 604-295-8657

Fax: 604-295-8650 SIEVE ANALYSIS REPORT
CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114
310 - 1500 Woolridge St. : Date: 11-Apr-2014
Coquitlam, BC V3K 0B8 Client P.O.:

ATTN: Terence Lai

PROJECT: Haney Pit -Lower Mainland District

GRADATION CHART

8 ° N S S  Lab Number: L4963
100.0 QrOTORITR
90.0 \\ \\ Date Sampled: Sampled by MOTI
\ N Date Received: 24-Mar-14
g 0 \ § N Date Tested: 10-Apr-14
@ 700 \ \TTH 5 Sampled By: MOTI
= \ 3 Tested By: Rodrigo L./Theodore A.
@ 600 \\ g N
o 3
E 500 TN S TPITH No.: TH14-1
§ 400 . \.\ Bag No.: 769
o N N Material Type: Crushed
30.0 N~ N Sample No.: 3
20.0 h >
N N\
10.0 s Ja >~
N N
0.0 =
82828292 B 8 2 & 3 ® g
- I B < o - e e =} g
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || [Sand Sizes And| Percent Gradation Limits
(mm) Passing | Lower _ Upper ||| Fines (mm) Passing | Lower Upper
[ 100 | 100 | - . 475 | 47 3 - 70
715 | 100 | - Ml =23 | 3 | 25 - 50
50 | 100 | ELa— 118 | 26 | 15 - 35
| 375 | 100 | - Il o6 | 15 -
25 | 100 | 100 - 100 [ o3 69 | 5 - 20
19 | o5 80 - 100 [ o5 a3 | -
125 | 75 - 0.075 3.3 o - 5
9.5 65 50 - . 85

Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117
Plotted to Table 202-C WGB gradation specification

Prepared By: Giti Ghorbanian Reviewed By:
Senior Materials Technologist Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

Surrey British Columbia

Canada, V4N 3P9

Tel: 604-295-8657

Fax: 604-295-8658

CLIENT: Ministry of Transportation & Infrastructure

SIEVE ANALYSIS REPORT

amec®

Project Number:

VA06707-114

310 - 1500 Woolridge St. Date: 11-Apr-2014
Coquitlam, BC V3K 0B8 Client P.O.:
ATTN: Terence Lai
PROJECT: Haney Pit -Lower Mainland District
8 o GRADATION CHART e S Lab Number: L4947
100.0 QITHRITITN
90.0 \\?\\ Date Sampled: Sampled by MOTI
\ Date Received: 24-Mar-14
9 80.0 \ \ Date Tested: 10-Apr-14
@ 700 \ A Sampled By: MOTI
§ 60.0 \\ \\\ Tested By: Theodore A.
& \ :
£ 500 . N TPITH No.: TH14-1
3 i \l\ Bag No.: 206
@ 400 G
a AN Material Type: Crushed
30.0 NS :N; | Sample No.: 5
20. b T
0.0 << I w\\ Sy
10.0 Pl >~
[~
0.0 T=4
SRB2IL2 28 B 8 & ¢ 2 =2
- > ¥® ¢ 4 - © ° 5 9
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || [|Sand Sizes And| Percent Gradation Limits
(mm) Passing | Lower Upper Fines (mm) Passing | Lower Upper
[ 100 100 | - ] 4.75 53
75 | 100 i - | 236 | 43
50 | 100 | o N 118 4
375 | 100 | - | 06 | 20
25 | 100 | 100 - 100 0.3 | 88
18 | 9 80 - 100 015 | 51 |
) 12.5 7| 5 0.075 4.0
I 9.5 68 50 - 85

Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117
Plotted to Table 202-C WGB gradation specification

Prepared By: Giti Ghorbanian
Senior Materials Technologist

Reviewed By:

P, Yo

Daniel St-Pierre, M.Sc., PE, P.Eng.

Senior Civil

Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.




AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

Surrey British Columbia
Canada, V4N 3P9 ame
Tel: 604-295-8657

Fax: 609-295:8658 SIEVE ANALYSIS REPORT
CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114
310 - 1500 Woolridge St. Date: 11-Apr-2014
Coquitlam, BC V3K 0B8 Client P.O.:

ATTN: Terence Lai

PROJECT: Haney Pit -Lower Mainland District

GRADATION CHART

8 e - S &  Lab Number: L4956
100.0 FRITIRTIS
0.0 \\ AN Date Sampled: Sampled by MOTI
\ \ Date Received: 24-Mar-14
g 00 v\ [N Date Tested: 10-Apr-14
G 700 A A Sampled By: MOTI
é 60.0 \\ o \\\ Tested By: Theodore A./G.G.
& \ »
E 500 -\\ N TP/TH No.: TH14-2
g 400 N LY Bag No.: 207
a N N Material Type: Crushed
300 \‘\\ \\ | Sample No.: 1
20.0 <M N
10.0 el \\ \‘\
0.0 T=-lN
gegugees © g ® ¢ 9 o p
- ™ - < o - [=} g
SIEVE SIZE (mm)
" Gravel Sizes | Percent | Gradation Limits || [Sand Sizes And| Percent | Gradation Limits ||
(mm) Passing | Lower _ Upper Fines (mm) | Passing | Lower Upper I
100 | 100 | S | A A 70
75 100 e 11 2.36 [ 38 | 25 - 50
50 fo0 | - 118 | 31 15 - 3
3r5 | 100 | - HH 0.6 i 19 | P
5 [ 10 | 100 - 100 Jl 03 | e5 | 5 - 20
19 | 9% | 80 - 100 015 | 58 | -
1258 | 12 | . | 0.075 4.3 0 g 5
9.5 62 50 - 85

Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117
Plotted to Table 202-C WGB gradation specification

Prepared By: Giti Ghorbanian Reviewed By: W%OQ

Senior Materials Technologist Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

Surrey British Columbia

Canada, V4N 3P9

Tel: 604-295-8657

Fax: 604-295-8658

CLIENT: Ministry of Transportation & Infrastructure

310 - 1500 Woolridge St.
Coquitlam, BC V3K 0B8

ATTN: Terence Lai

PROJECT: Haney Pit -Lower Mainland District

SIEVE ANALYSIS REPORT

amec®

Project Number: VA06707-114
Date: 11-Apr-2014
Client P.O.: 156CS0670

GRADATION CHART

8 ° _ 5 &  Lab Number: L4951
100.0 QIR
90.0 VAN Date Sampled: Sampled by MOT!I
) \\ Date Received: 24-Mar-14
& 80.0 \ N Date Tested: 10-Apr-14
© 700 e Sampled By: MOTI
z I \ Tested By: Theodore A/G.G.
g 60.0 . S
5 500 T :‘\\ TPITH No.: TH14-3
S Lo \\\x Bag No.: 682
a MY N Material Type: Crushed
300 AN :; J Sample No.: 3
“\ ~
20.0 ~< !;,\ N
10.0 iR NN
= ~ 1 : -
0.0 =
oW oW WO VW 7o) © © © ) 0 0
=R YT e G d ¢ ° ° 5 8
(=]
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || ||Sand Sizes And| Percent Gradation Limits
(mm) Passing | Lower  Upper Fines (mm) | Passing | Lower Upper
[ 100 100 - 4.75 58 | 3 - 70
75 | 100 | - Il =236 4 | 25 -
s0 | 10 | - I 118 | 30 15 -
| a75 [ 100 -l s [ 20 | -
25 | 100 [ 100 - 100 f[f 03 | 122 | 5 -
| 19 | o7 | 80 - 100 | 015 85 - -
12.5 81 - 0.075 6.6 0 -
9.5 o - 71 50 - 85
Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117

Plotted to Table 202-C WGB gradation specification

Prepared By: Giti Ghorbanian
Senior Materials Technologist

Reviewed By:

A5 P

Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.

The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

LY
Surrey British Columbia )
Canada, V4N 3P9 ame
Tel: 604-295-8657

e G4-205-88%8 SIEVE ANALYSIS REPORT
CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114
310 - 1500 Woolridge St. Date: 11-Apr-2014
Coquitlam, BC V3K 0B8 Client P.O.: 156CS0670

ATTN: Terence Lai

PROJECT: Haney Pit -Lower Mainland District

GRADATION CHART

8 ) ~ 5 &  Lab Number: L4961
1000 QR FRITGIS
90.0 RN Date Sampled: Sampled by MOTI
) \ N Date Received: 24-Mar-14
< 80.0 \ AN Date Tested: 10-Apr-14
@ 700 \ ‘\ Sampled By: MOTI
% oo RN Tested By: Theodore A./G.G.
= \ )
E 500 \\ N TPITH No.: TH14-4
% 400 \ \\ -Bag No.: 689
a N \ | Material Type: Crushed
30.0 \‘\\ :: N Sample No.: 3
20.0 ~
N SN
10.0 < >
FLT9H
0.0
geRLKR2 SR £ 8 2 8 3 2 g
- ™ - ~ o - o g
SIEVE SIZE (mm)
Gravel Sizes | Percent | Gradation Limits || [[Sand Sizes And| Percent Gradation Limits
| (mm) Passing | Lower Upper jl Fines (mm) Passing | Lower Upper
[ 100 [ 100 | - I a7s [ a7 ] 3 - 70
75 | 100 | - Il 23 | 37 | 25 - 50
) 10 | - 118 | 31 | 15 - 35
375 | 100 | - ff o6 | 22 | .
25 | e [100 - 100 I 03 | 12 | 5 - 20
[ 19 | 94 | 80 - 100 | 015 | 85 | -
125 | 74 - i 0.075 6.5 0 - 5
9.5 65 50 - 85

Comments: Sieve analysis test was conducted in accordance with ASTM C136 and C117

Plotted to Table 202-C WGB gradation specification Ly
Prepared By: Giti Ghorbanian Reviewed By: f :
Senior Materials Technologist Daniel St-Pierr?,/MSc., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment &

Infrastructure

#110 - 18568 - 96th Avenue ameﬁ

Surrey British Columbia

Canada, VAN 3P9 FRACTURE COUNT FOR COARSE

Tel: 604-295-8657

F:x: 604-295-8658 AGGREGATE (BCH 11 3)

CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114

310 - 1500 Woolridge St. Date: April 14, 2014
Coquitlam, BC V3K 0B8 Client P.O.: 156CS0670

ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District
Sample Source & ID: TH14-1 Bag #769 - SA #3 - Crushed

Lab No.: L4963
Sieve Size Total No. of No.of [No.ofNon| % Fracture | Total %
Particles Fractured | Fractured per Sieve Fracture
Particles Particles
(mm)
50t0 37.5
37.5 t025.0
25.0 to 19.0 91 79 12 87
19.0 to 12.5 280 224 56 80
12.5 t09.5 472 343 129 73
9.5 t0 4.75 460 353 107 77
Totals 1303 999 77
Comments: Fracture Particles in Coarse Aggregate tests were conducted in accordance with BCH 1-13
Method A
Prepared By: Giti Ghorbanian Reviewed By: MW
Senior Materials Technologist Daniel St-Pierre, M.Sc., PE, P.Eng.

Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on
written request. The data presented is for the sole use of the client stipulated above.



AMEC Environment &

sito-asss-on e FRACTURE COUNT FOR COARSE ame
Canata, VAN D AGGREGATE (BCH 1-13)

Tel: 604-295-8657
Fax: 604-295-8658

CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114
310 - 1500 Woolridge St. Date: April 14, 2014
Coquitlam, BC V3K 0B8 Client P.O.: 156CS0670

ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District
Sample Source & ID: TH14-1 Bag #769 - SA #3 - Crushed

Lab No.: L4963
Sieve Size "Original Fractured Non- %
Weight Particles Fractured Fracture
Particles
(mm) (9) (9) (9
50to 37.5
37.5 t025.0
25.0 10 19.0 1235.8 981.6 254.2
19.0 to 13.2 1186.7 875.7 311.0
13.2 t09.5 - 13178 931.6 386.2
Totals 37403 2788.9 951.4 75
Comments: Fracture Particles in Coarse Aggregate tests were conducted in accordance with BCH 1-13
Method B
LA
Prepared By: Giti Ghorbanian Reviewed By:
Senior Materials Technologist Daniel St-Pierre, M.Sc., PE, P.Eng.

Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on
written request. The data presented is for the sole use of the client stipulated above.



AMEC Environment &

Infrastructure
#110 - 18568 - 96th Avenue ame

Comato, yani s FRACTURE COUNT FOR COARSE
Tel:604-295-8657 AGGREGATE (BCH 1-13)

Fax: 604-295-8658

CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114
310 - 1500 Woolridge St. Date: April 14, 2014
Coquitlam, BC V3K 0B8 Client P.O.:

ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District
Sample Source & ID: TH14-3 Bag #682- SA #3 - Crushed

Lab No.: L4951
Sieve Size 1_‘otal No. of No. of No. of Non % Eracture Total %
Particles Fractured | Fractured per Sieve Fracture
Particles Particles
(mm)
50t0 37.5
37.5 t025.0
25.0 to 19.0 31 27 4 87
19.0 to 12.5 199 156 43 78
12.5 t0 9.5 472 347 125 74
9.5 t04.75 506 401 105 79
Totals 1208 931 77
Comments: Fracture Particles in Coarse Aggregate tests were conducted in accordance with BCH 1-13
Method A
Prepared By: Giti Ghorbanian Reviewed By: @0‘%@\@
Senior Materials Technologist Daniel St-Pierre, M.Sc., RE, P.Eng.

Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on
written request. The data presented is for the sole use of the client stipulated above.



AMEC Environment &

#iro- 1665 -sonmere  FRACTURE COUNT FOR COARSE ame
Canaa, Vi AGGREGATE (BCH 1-13)

Tel: 604-295-8657
Fax: 604-295-8658

CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114
310 - 1500 Woolridge St. Date: April 14, 2014
Coquitlam, BC V3K 0B8 Client P.O.:

ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District
Sample Source & ID: TH14-3 Bag #682- SA #3 - Crushed

Lab No.: L4951
Sieve Size Original Fractured Non- %
Weight Particles Fractured Fracture
Particles
(mm) (9) (9 (9
50 to 37.5
37.5 t025.0
25.0 to 19.0 416.0 329.1 86.9
19.0 t0 13.2 982.4 676.7 305.7
13.2 t09.5 1213.0 849.9 363.1
Totals 2611.4 1855.7 755.7 b2
Comments: Fracture Particles in Coarse Aggregate tests were conducted in accordance with BCH 1-13
Method B
w
Prepared By: Giti Ghorbanian Reviewed By: ¢
Senior Materials Technologist Daniel St-Pierre, M.Sc., PE, P.Eng.

Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on
written request. The data presented is for the sole use of the client stipulated above.



AMEC Environment &

Infrastructure
#110 - 18568 - 96th Avenue ame
Surrey British Columbia

Canada, V4N 3P9 FRACTURE COUNT FOR COARSE
Tel: 604-295-8657
F:x: 604-295-8658 AGGREGATE (BCH 1-1 3)
CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114
310 - 1500 Woolridge St. Date: April 14, 2014
Coquitlam, BC V3K 0B8 Client P.O.: 156CS0670

ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District
Sample Source & ID: TH14-4 Bag #689 - SA #3 - Crushed
Lab No.: L4961

Sieve Size Total No. of No.of [No.ofNon|[ % Fracture Total %
Particles Fractured | Fractured per Sieve Fracture
Particles Particles
(mm)
50 to 37.5
37.5 t1025.0
25.0 t0 19.0 66 50 16 76
19.0 to 12.5 258 180 78 70
12.5 t09.5 401 241 160 60
9.5 t04.75 472 378 94 80
Totals 1197 849 71
Comments: Fracture Particles in Coarse Aggregate tests were conducted in accordance with BCH 1-13
Method A
Prepared By: Giti Ghorbanian Reviewed By: M}ZM&Q
Senior Materials Technologist Daniel St-Pierre, M.Sc., PE, P.Eng.

Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on
written request. The data presented is for the sole use of the client stipulated above.



AMEC Environment &
Infrastructure

#110 - 18568 - 96th Avenue
Surrey British Columbia

Canada, V4N 3P9
Tel: 604-295-8657
Fax: 604-295-8658

CLIENT: Ministry of Transportation & Infrastructure
310 - 1500 Woolridge St.
Coquitlam, BC V3K 0B8

ATTN:

Terence Lai

PROJECT: Othello Pit- Fraser Valley District

FRACTURE COUNT FOR COARSE C@
AGGREGATE (BCH 1-13) ame

Project Number: VA06707-114
Date: April 14, 2014
Client P.O.: 156CS0670

Sample Source & ID: TH14-4 Bag #689 - SA #3 - Crushed

Lab No.: L4961

Sieve Size 5riginal Fractured Non- %
Weight Particles Fractured | Fracture
Particles
(mm) (9) (9 (9)
50 to 37.5
37.5 t0 25.0
25.0 t0 19.0 935.1 586.7 348.4
19.0 to 13.2 1234.7 789.2 4455
13.2 t09.5 1271.2 797.6 473.6
Totals 3441.0 2173.5 1267.5 63
Comments:

Prepared By:

Fracture Particles in Coarse Aggregate tests were conducted in accordance with BCH 1-13

Method B

Giti Ghorbanian

Senior Materials Technologist

Reviewed By:

Db Mo —

Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on
written request. The data presented is for the sole use of the client stipulated above.



AMEC Environment &

Infrastructure

#110 - 18568 - 96th Avenue

Surrey British Colu
Canada, V4N 3P9
Tel: 604-295-8657

mbia

Fav: ARNA.DQR_QARA

CLIENT: Ministry of Transportation & Infrastructure
310 - 1500 Woolridge St.

Test Results for Resistance of

=

amec®

Aggregate to Degradation by Abrasion
in the Micro-Deval

Coquitlam, BC V3K 0B8
ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District

Project Number: VA06707-114
Date: April 14, 2014
Client P.O.: 156CS0670

Sample Source & ID: TH14-1 Bag #769 SA #3 - Pit Run
Lab No.: L4963

Coarse and Fine Aggregate

Comments:

Prepared By:

Grading Initial Final Mass | Loss of % Loss
Mass (g) (9) Mass (g)
A B A-B__ [(A-B)*100/Al
|| Coarse 1500.1 1403.4 96.7 6.4 ||
I Fine 500.7 460.6 40.1 8.0 "

Maximum size of aggregate is 50.0 mm.

Resistance of materials to Degradation by Abrasion in the Micro-Deval Apparatus was conducted in
accordance with ASTM D6928 for Coarse aggregate and ASTM D7428 for Fine aggregate

Grading for coarse aggregate used for test is: 19-16 mm, 16-12.5 mm, 12.5-9.5 mm

Drain Brothers- Stony Lake Quarry was used as calibration coarse materials and percent loss is 15.0%.
Southerland Sand was used as calibration fine materials and percent loss is 17.7%.

MOTI Standard:
Maximum acceptable value of any base material is 25 or less
Maximum acceptable value of any Sub-base material is 30 or less

DR

Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Giti Ghorbanian
Senior Materials Technologist

Reviewed By:

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided

- only on written request. The data presented is for the sole use of the client stipulated above.
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Test Results for Resistance of
Aggregate to Degradation by Abrasion
in the Micro-Deval

amec®

Project Number: VA06707-114
Date: April 14, 2014
Client P.O.: 156CS0670

CLIENT: Ministry of Transportation & Infrastructure
310 - 1500 Woolridge St.
Coquitlam, BC V3K 0B8
ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District
Sample Source & ID: TH14-3 Bag #682 SA #3 - Pit Run
Lab No.: L4951

Coarse and Fine Aggregate

?nal Mass| Loss of % Loss
(9) Mass ()
B A-B (A-B)*100/A
1501.3 1402.7 98.6 6.6
|L Fine 500.1 464.0 36.1 7.2

Comments:

Maximum size of aggregate is 50.0 mm.

Resistance of materials to Degradation by Abrasion in the Micro-Deval Apparatus was conducted in
accordance with ASTM D6928 for Coarse aggregate and ASTM D7428 for Fine aggregate

Grading for coarse aggregate used for test is: 19-16 mm, 16-12.5 mm, 12.5-9.5 mm

Drain Brothers- Stony Lake Quarry was used as calibration coarse materials and percent loss is 15.0%.
Southerland Sand was used as calibration fine materials and percent loss is 17.7%.

MOTI Standard:
Maximum acceptable value of any base material is 25 or less
Maximum acceptable value of any Sub-base material is 30 or less

Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Prepared By: Giti Ghorbanian Reviewed By:

Senior Materials Technologist

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided
only on written request. The data presented is for the sole use of the client stipulated above.



AMEC Environment &

Infrastructure

#110 - 18568 - 96th Avenue
Surrey British Columbia

Canada, V4N 3P9
Tel: 604-295-8657

Fav: ARNA_DQR_QARR

Test Results for Resistance of

amec®

Aggregate to Degradation by Abrasion
in the Micro-Deval

CLIENT: Ministry of Transportation & Infrastructure
310 - 1500 Woolridge St.
Coquitlam, BC V3K 0B8
ATTN: Terence Lai

Project Number: VA06707-114
Date: April 14, 2014
Client P.O.: 156CS0670

PROJECT: Othello Pit- Fraser Valley District

Sample Source & ID: TH14-4 Bag #689 SA #3 - Pit Run
Lab No.: L4961

Coarse and Fine Aggregate

=(-Srading Initial Final Mass | Loss of % Loss
Mass (g) (9) Mass (g)
A B A-B (A-B)*100/A
Coarse 14971 1398.8 98.3 6.6
Fine 500.4 459.0 41.4 8.3
—L
Comments:

Maximum size of aggregate is 50.0 mm.

Resistance of materials to Degradation by Abrasion in the Micro-Deval Apparatus was condueted in
accordance with ASTM D6928 for Coarse aggregate and ASTM D7428 for Fine aggregate

Grading for coarse aggregate used for test is: 19-16 mm, 16-12.5 mm, 12.5-9.5 mm

Drain Brothers- Stony Lake Quarry was used as calibration coarse materials and percent loss is 15.0%.
Southerland Sand was used as calibration fine materials and percent loss is 17.7%.

MOTI Standard:
Maximum acceptable value of any base material is 25 or less
Maximum acceptable value of any Sub-base material is 30 or less

L

Prepared By: Giti Ghorbanian Reviewed By:

Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Senior Materials Technologist

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided
only on written request. The data presented is for the sole use of the client stipulated above.



AMEC Environment &

Infrastructure Qe
#110 - 18568 - 96th Avenue ame :
Surrey British Columbia
Canada, V4N 3P9 .

vyl SOUNDNESS OF AGGREGATE

Fax: 604-295-8658

CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114
310 - 1500 Woolridge Date: 04/14/2014
Coquitlam, BC V3K 0B8 Client P.0.: 156CS0670

ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District
Sample Id.: TH14-1 Bag # 205 SA #4 - Pit Run Lab No.: L4954

Sample No.: SA4

Specimen: Coarse

Sieve Size Original Grading of | Wt. Of Test | Wt. Of Test Percentage )
. o ) . h Weighted
Weight Original Fraction | Fraction After Passing Percentage
Sample Before Test Test Designated Sieve Loss 9
(mm) (9) (%) (9) (9) After Test
[ 63t037.5 2756.8 15.9 2744.8 2735.8 0.3 0.1
37.51t0 19 4639.3 26.7 1509.9 1489.2 1.4 0.4
1910 9.5 5801.5 33.4 1002.3 969.8 3.2 1.1
9.5 10 4.75 4155.9 23.9 302.0 289.3 4.2 1.0 |
Totals 2.5 ||
Specimen: Fine
——r T =
Sieve Size Original Grading of | Wt. Of Test | Wt. Of Test Percentage Weighted
Weight Original Fraction | Fraction After Passing Percgnta o
Sample Before Test Test Designated Sieve Loss 9
(mm) (9) (%) (9 (9) After Test
4.75 10 2.36 111.4 18.5 100.0 94.3 5.7 1.1
2.36 t01.18 139.9 23.3 100.0 94.8 5.2 1.2
1.18t0 0.6 185.8 30.9 100.0 94.4 5.6 1.7
0.6t00.3 163.8 27.3 100.0 93.8 6.2 1.7
Totals =7 ]J
Comments: Soundness of aggregate by use of Magnesium Sulfate tests were conducted in accordance

with ASTM C88

G}j“%@
J
Prepared By: Giti Ghorbanian Reviewed By: '

Senior Materials Technologist Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided only on written request.
The data presented is for the sole use of the client stipulated above.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

£i10- 18scs - sain Ave RELATIVE DENSITY AND ame

Canada, V4N 3P9
Toll: 604-205.8657 ABSORBTION OF AGGREGATE
Fax: 604-295-8658 REPORT
CLIENT: Ministry of Transportation & Infrastructure Project Number: VA06707-114
310 - 1500 Woolridge St. Date: April 14, 2014
Coquitlam, BC V3K 0B8 Client P.O.: 156CS0670

ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District

Lab No : L4954

Relative Apparent | Relative Absorption

Sample Number &Type density Relative density
(Oven Dry) | Density (SSD) %
Coarse 2.63 2.69 2.65 0.8

TH 14-1, Bag # 205, SA # 4 -
Fine 2.56 2.69 2.61 2.0

Comments: Relative density and absorption of coarse and fine aggregate were conducted in accordance
with ASTM C127 and C128

o
Prepared By: Giti Ghorbanian Reviewed By: ‘
Senior Materials Technologist Daniel St-Pierre, M.Sc., PE, P.Eng.

Senior Civil Materials Engineer

Reporting of these test results constitutes a testing service only.
Engineering interpretation or evaluation of the test results is provided only on written request.



AMEC Environment & Infrastructure
#110 - 18568 - 96th Avenue

Surrey Relteh Cofiide Sand Equivalent Value of
anada, V4N 3P9 I .

Tel: 604-295-8657 Soils and Fine Aggregate
Fax: 604-295-8658

CLIENT: Ministry of Transportation & Infrastructure
310 - 1500 Woolridge St.
Coquitlam, BC V3K 0B8
ATTN: Terence Lai

PROJECT: Othello Pit- Fraser Valley District

amec®

Project Number: VA06707-114
Date: 14-Apr-14
Client P.O.: 156CS0670

Sample type and No.: TP14-1, Bag #205, SA#4

Sample Source: Sampled and Submitted by MOTI

Lab No.: L4954

Trial # 1 2 3
Sand Height, mm 97 97 91
Clay Height, mm 145 145 145
Sand Equivalent Value=
, X 67 67 63
100*Sand Height/Clay Height
Average Sand Equivalent 65

Comments: Sand Equivalent test was conducted in accordance with ASTM D2419

Prepared By: Giti Ghorbanian
Senior Materials Technologist

Reviewed By:

N

Daniel St-Pierre, M.Sc., PE, P.Eng.
Senior Civil Materials Engineer

Reporting of these test results constitutes a testing services only. Engineering interpretation or evaluation of these test results is provided

only on written request. The data presented is for the sole use of the client stipulated above.





